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Declaration

Neutron represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C., or National Institute of Standards and Technology (NIST) of U.S.A.

Neutron's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the identical
electrical and mechanical components. Neutron shall have no liability for any declarations, inferences or
generalizations drawn by the client or others from Neutron issued reports.

Neutron’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
Neutron-self, extracts from the test report shall not be reproduced except in full with Neutron’s authorized
written approval.

Neutron’s laboratory quality assurance procedures are in compliance with the 1SO Guide 17025
requirements, and accredited by the conformity assessment authorities listed in this test report.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1 CERTIFICATION

Equipment : Mobile Computer
Brand Name : CIPHERLAB
Model Name : 9700
Applicant : CIPHERLAB CO., LTD.
Date of Test : Apr. 09, 2014 ~ Apr. 23, 2014
Standard(s) : FCC Part 15, Subpart E: 2013
ANSI C63.4: 2009
FCC KDB 789033 D01 General UNII Test Procedures v01r03

The above equipment has been tested and found compliance with the requirement of the relative
standards by Neutron Engineering Inc. EMC Laboratory.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
NEI-FCCP-2-1404142) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of TAF according to the 1ISO-17025 quality assessment
standard and technical standard(s).
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2.SUMMARY OF TEST RESULTS

Standard Clause Test Item Result
15.207 Conducted Emission PASS
15(';')07 Antenna conducted Spurious Emission PASS
15(-:)07 26 dB Bandwidth PASS
15(';')07 Maximum Peak Conducted Output Power PASS
15(-:)07 Radiated Spurious Emission PASS
15(':)07 Power Spectral Density PASS
15(':)07 Peak Excursion PASS
15(-;)07 Band Edge Emissions PASS
15(.51)07 Frequency Stability PASS
15.205 Restricted Bands PASS
15.203 Antenna Requirement PASS

NOTE:

(1) N/A: denotes test is not applicable in this test report.

(2) Portable device; SAR report is required.

(3) This test report only covers radio operating bands: 5150-5250 MHz, 5250-5350 MHz and
5470-5725 MHz (IEEE 802.11a/n).
The test for radio operating bands: 2400-2483.5 MHz (IEEE 802.11b/g/n) and 5725-5825 MHz
(IEEE 802.11a/n) is covered in another test report: NEI-FCCP-1-1404142.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report:

Conducted emission Test:
C02: (VCCI RN: C-3477; FCC RN: 614388; FCC DN: TW1054)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

Radiated emission Test (Below 1 GHz):
CBO08: (FCC RN: 614388; FCC DN: TW1054; IC Assigned Code: 4428C-1)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

Radiated emission Test (Above 1 GHz):
CBO08: (VCCI RN: G-91; FCC RN: 614388; FCC DN: TW1054; IC Assigned Code: 4428C-1)
1F, No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

2.2 MEASUREMENT UNCERTAINTY

The measurement uncertainty is not specified by FCC rules and for reference only.

The reported uncertainty of measurement y £+ U where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 providing a level of confidence of
approximately 95%.

The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2.

A. Conducted emission test:

Test Site Measurement Frequency Range U (dB) NOTE
C02 150 kHz ~ 30 MHz 2.59
B. Radiated emission test:
Test Site Item Measurement Frequency Range Uncertainty NOTE
30 - 200MHz 3.35dB
Horizontal 200 - 1000MHz 3.11 dB
Radiated Polarization 1-18GHz 3.97dB
CB08 | emission at 18 - 40GHz 4.01dB
3m 30 - 200MHz 3.22dB
Vertical 200 - 1000MHz 3.24 dB
Polarization 1-18GHz 4.05dB
18 - 40GHz 4.04 dB

Our calculated Measurement Instrumentation Uncertainty is shown in the tables above.
These are our Uiy, values in CISPR 16-4-2 terminology.
Since Table 1 of CISPR 16-4-2 has values of measurement instrumentation uncertainty,
called Ugispr, as follows:
Conducted Disturbance (mains port) — 150 kHz — 30 MHz : 3.6 dB
Radiated Disturbance (electric field strength on an open area test site or alternative test
site) — 30 MHz — 1000 MHz : 5.2 dB
It can be seen that our Uy, values are smaller than Ugspr.
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3 GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Mobile Computer
Brand Name CIPHERLAB
Model Name 9700

OEM Brand/Model Name | N/A

Model Difference N/A

5180 MHz to 5240 MHz, 5260 MHz to 5320 MHz,
5500 MHz to 5700 MHz
DBPSK, DQPSK, CCK, BPSK, QPSK, 16QAM,
64QAM, MIMO
IEEE 802.11a: OFDM
IEEE 802.11n: BPSK (1 TX & 1 RX)
IEEE 802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
. . IEEE 802.11n: HT20: 6.5, 7.2, 13.0, 14.4, 19.5,
Bit Rate of Transmitter 21.7, 26.0, 28.9, 39.0, 43.3, 52.0, 57.8, 58.5,
Product Description 65.0, 72.2 Mbps
5180 MHz to 5240 MHz Band:
IEEE 802.11a: 13.51 dBm (0.0224 W)
IEEE 802.11n(20 MHz): 13.19 dBm (0.0208 W)

: 5260 MHz to 5320 MHz Band:
Maximum Peak | IEEE 802.11a: 14.16 dBm (0.0261 W)
Conducted Output Power: | |Eeg gp2.11n(20 MHz): 13.78 dBm (0.0239 W)
5500 MHz to 5700 MHz Band:
IEEE 802.11a: 15.00 dBm (0.0316 W)
IEEE 802.11n(20 MHZ): 14.20 dBm (0.0263 W)

Operation Frequency

Modulation Type

1. Battery supplied.
2. DC Voltage supplied from External Power Supply.
1. Li-ion BATTERY PACK: 3.7V
2. External Power Supply:
I/P: AC 100-240V 47-63Hz 0.58A MAX /
O/P: DC 5V 4A 20W MAX
Connecting I/O Port(s) Please refer to the User's Manual
1 * Keypad (optional): 53 Keys, 38 Keys or 30 Keys
1 * Li-ion BATTERY PACK (optional):
(1) CIPHERLAB, BA-0083A6, 3.7V 3600mAh, 13.32Wh
(2) CIPHERLAB, BA-0085A4, 3.7V 5400mAh, 19.98Wh
1 * Reader (optional): SE-4500+PL4507, SE-4500, SE-955, EX25 or
Products Covered SE-1524.
1 * Snap-On Cable (optional):
(1) RS-232 Type
(2) USB Type
1 * External Power Supply: ADAPTER TECH., STD-05040T
1 * Pistol (optional)
EUT Modification(s) N/A

Power Source

Power Rating

Report No.: NEI-FCCP-2-1404142 Page 10 of 195




NOTE:

Manual.

2. Channel List:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the User's

5180 MHz to 5240 MHz Band (IEEE 802.11a/n (20MHz))

Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
36 5180 44 5220
40 5200 48 5240
5260 MHz to 5320 MHz Band (IEEE 802.11a/n (20MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
52 5260 60 5300
56 5280 64 5320
5500 MHz to 5700 MHz Band (IEEE 802.11a/n (20MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
100 5500 112 5560 140 5700
104 5520 116 5580
108 5540 136 5680
3. Table for Filed Antenna
Ant. Brand Model Name Antenna Type Connector | Gain (dBi) | Note
1 CIPHERLAB KX00000060113 Main Antenna N/A 2.52 X
2 CIPHERLAB KX00000060122 Div Antenna N/A 3.11 RX
4. The EUT provides 1 completed transmitter and 1 receiver (1T1R).
Modulated type TX Function
IEEE 802.11a 17X
IEEE 802.11n (20MHz) 17X
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To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT operation
mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Test Items IEEE Mode | Data Rate Channel Note
Conducted Emission 802.11a OFDM| 6 Mbps
Emission 802.11n (20 MHz) | BPSK | MCSO0 36/40/48/52/60/64/100/116/140
. 802.11a OFDM| 6 Mbps |36/40/48/52/60/64/100/116/140
26 dB Bandwidth
802.11n (20 MHz) | BPSK | MCSO0 36/40/48/52/60/64/100/116/140
Maximum Peak Conducted |802.11a OFDM| 6 Mbps |36/40/48/52/60/64/100/116/140
Output Power 802.11n (20 MHz) | BPSK | MCSO0 36/40/48/52/60/64/100/116/140
Radiated Spurious Emission [802.11a OFDM| 6 Mbps |40
(30 MHz to 1 GHz) 802.11n (20 MHz) | BPSK | MCSO  |60/116
(above 1 GHz) 802.11n (20 MHz) | BPSK | MCSO  |36/40/48/52/60/64/100/116/140
_ 802.11a OFDM| 6 Mbps |36/48/52/64/100/140
Restricted Bands
802.11n (20 MHz) | BPSK | MCSO0 36/48/52/64/100/140
) 802.11a OFDM| 6 Mbps |36/40/48/52/60/64/100/116/140
Power Spectral Density
802.11n (20 MHz) | BPSK | MCSO0 36/40/48/52/60/64/100/116/140
] 802.11a OFDM| 6 Mbps |36/40/48/52/60/64/100/116/140
Peak Excursion
802.11n (20 MHz) | BPSK | MCSO0 36/40/48/52/60/64/100/116/140
o 802.11a OFDM| 6 Mbps |36/64/100
Band Edge Emissions
802.11n (20 MHz) | BPSK | MCSO0 36/64/100
Frequency Stability 802.11a OFDM| 6 Mbps |40

Antenna Requirement

NOTE: The measurements are performed at the highest, middle, lowest available channels.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of the

5180 MHz to 5240 MHz Band
IEEE 802.11a 802.11n (20 MHz)

Test software Version SRU v3.03.10 SRU v3.03.10
Frequency 5180 MHz | 5200 MHz | 5240 MHz | 5180 MHz | 5200 MHz | 5240 MHz
Parameter 100 100 100 100 100 100

5260 MHz to 5320 MHz Band
IEEE 802.11a 802.11n (20 MHZz)

Test software Version SRU v3.03.10 SRU v3.03.10
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5260 MHz | 5300 MHz | 5320 MHz
Parameter 100 100 100 100 100 100

5500 MHz to 5700 MHz Band
IEEE 802.11a 802.11n (20 MHz)

Test software Version SRU v3.03.10 SRU v3.03.10

Frequency 5500 MHz | 5580 MHz | 5700 MHz | 5500 MHz | 5580 MHz | 5700 MHz
Parameter 100 100 100 100 100 100

Report No.: NEI-FCCP-2-1404142
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT
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3.5 DESCRIPTION OF SUPPORT UNITS

configuration during the tests.

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

Item Equipment Mfr/Brand | Model/Type No. FCC ID Series No. Note
E-1 Mobile |cipHERLAB| 9700 Q3N-9700 N/A EUT
Computer
Item | Shielded Type | Ferrite Core Length Note
N/A - - - -

NOTE: The support equipment was authorized by Declaration of Conformity (DOC).

Report No.: NEI-FCCP-2-1404142
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4 CONDUCTED EMISSION
4.1 LIMIT
FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 -46*
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
NOTE:

frequency in the range.
3. The test result calculated as following:

4.2 MEASUREMENT INSTRUMENTS LIST

1. The tighter limit applies at the band edges.
2. The limit of " * " marked band means the limitation decreases linearly with the logarithm of the

Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value — Limit Value

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 LISN Schwarzbeck NSLK 8127 8127685 Jan. 08, 2015
2 Test Cable TIMES CFD300-NL Cco1 Jun. 16, 2014
3 | Spectrum Analyzer Agilent N9020A MY51160196 Jun. 20, 2014

Measurement EZ EMC
4 Software EZ (Version NB-02A) N/A N/A

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.
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4.3 TEST PROCEDURES

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to
the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

NOTE:

a. Reading in which marked as Peak, QP or AVG means measurements by using are Quasi-Peak or
Average Mode with Detector BW=9 kHz (6 dB Bandwidth).

b. All readings are Peak Mode value unless otherwise stated QP or AVG in column of Note. If the
Peak or QP Mode Measured value compliance with the QP Limits and lower than AVG Limits, the
EUT shall be deemed to meet both QP & AVG Limits and then only Peak or QP Mode was
measured, but AVG Mode didn‘t perform.

4.4 TEST SETUP LAYOUT

Vertical Reference Ground Plane

Test Receiver

L Horizontal Reference Ground Plane

4.5 DEVIATION FROM TEST STANDARD

No deviation
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4.6 EUT OPERATING CONDITIONS

tested and used to collect the included data.

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was

Report No.: NEI-FCCP-2-1404142
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4.7 TEST RESULTS

EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz
Test Mode  |5320 MHz
Phase: Line
B0 dBuY
Limit: —
AVE:
\\ |_
1
2
|
30
-20
050 05 [MHz] 5 00000
Reading Comect Measure-
Mo, M. Freq. Level Factor ment Limit Owver
MHz dBuV dB8 dBuV dBuV a8 Detector Comment
1 = 0.1785 3828 9.0 4729 6456 -17.27 peak
2 0.2138 Ma7 §22 4419 6306 18487 peak
3 0.3963 2852 £.90 3742 703 -2051 peak
4 1.3729 2844 a.or arst 5600 -1849 peak
5 43250 2081 468 3049 56.00 -2551 peak
i 24 6999 2315 1022 335 6000 -26.63 peak

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz
Test Mode  |5320 MHz
Phase: Neutral
800 dBuv
Limit- _—
AVE:
\\ |
2
rS
30 5
-20
0150 [MHz] 5 20 M0
Reading Comect Measure-
Mo. Mk. Freq. Level Factor ment Limit Ower
MHz dBuV dB dBuV dBuV dB Detector Comment
1 = 0.1513 4216 8.64 50.80 6593 -1513 peak
2 0.1702 3856 £.90 47 46 64095 1749 peak
3 02234 MTh 918 4391 6269 -1873 peak
4 1.3729 2907 9.0v 3814 5600 -17.86 peak
5 83500 18.29 0.93 2822 60.00 -31.78 peak
i 24 0499 2449 1023 3472 6000 -2528 peak
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5 ANTENNA CONDUCTED SPURIOUS EMISSION

5.1 LIMIT
Test Iltem Frequency Range (MHz) Limit
Antenna conducted Spurious 20 dB less than the peak value
o 30-40000
Emission of fundamental frequency

5.2 MEASUREMENT INSTRUMENTS LIST

Item

Kind of Equipment

Manufacturer Type No.

Serial No.

Calibrated until

1

Spectrum Analyzer

R&S FSP-30

100854

Sep. 08, 2014

5.3 TEST PROCEDURES

5.4 TEST SETUP LAYOUT

EUT

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below,
b. Spectrum Setting: RBW = 1000 kHz, VBW = 1000 kHz, Sweep time = Auto.

No deviation

SPECTRUM
ANALYZER

5.5 DEVIATION FROM TEST STANDARD

5.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition continuously at
lowest and highest channel frequencies individually.
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5.7 TEST RESULTS - 5180 MHZ TO 5320 MHZ BAND

EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

46%

Test Voltage |[AC 120V/60Hz

Test Mode IEEE 802.11a

Channel of Worst Data

The max. radio frequency power in any 100 kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5149.80 -30.02 5350.60 -28.84
Result

power.

In any 100 kHz bandwidth outside the frequency band, the radio frequency power is at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest lever of the desired
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Date:

IEEE 802.11a/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

FBEW 1 MHEz I
WBW 1 MH=z

Ref 20.5 dBm Att i0 dB SWT 20 m=

20

Cen

ter S5.146 GHz 10 MH=Z/ Span 100 MH=z

15.AFPR.2014 17:49:11

IEEE 802.11a/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

FBEW 1 MHEz M
WBW 1 MH=z
20.5% dBm Att i0 dB SWT 20 m=

20

30

S0

offeet O0.% dB Marker| 1 [T1 }

Marker| - ] )

Cen

ter 5.34% GHz 10 MH=Z/ Span 100 MH=z
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IEEE 802.11a/5180 MHz/10 Harmonic of the frequency

Ref 20.5 dBm Attt i0 dB SWT 2800 m=

L] -27 HEm { { { v | 1
30 { | |
40 | | 1 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz

Date: 15.AFPR.2014 le:10:2

IEEE 802.11a/5200 MHz/10 Harmonic of the frequency
® *REW 1 MH= Marker 1 [T1 ]

Ref 20.5 dBm Attt 30 dB SWT E800 msa

20 Qffpet 0.% dB

I B T ENIYIA.
Y

&0
70
Center 20.015 GH=z 3.997 GHz/ Span 39.9%7 GHz
Date: 15.APR.Z2014 16:06:18
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IEEE 802.11a/5240 MHz/10 Harmonic of the frequency
“REW 1 MH=z Marker 1 [T1 ]

Cffpet 0.5 dB

AT

- ) SRRV ITVAL

&0
70
Center 20.015 GH=z 3.997 GHz/ Span 39.9%7 GHz
Dat S.APR.Z014 5] 8:37
IEEE 802.11a/5260 MHz/10 Harmonic of the frequency
® “REW 1 MH=z Marker 1 [T1 ]
*WVEW 1 MH=z= 28.86 dBm
Ref 20.5 dBm "Rttt i0 dB SWT 800 ms
20 OQffEet 0.% 4B

1c

1 PH

= |
|10

&0
70
Center 20.015 GH=z 3.997 GHz/ Span 39.9%7 GHz
Date: 15.APR.Z2014 16:11:37
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IEEE 802.11a/5300 MHz/10 Harmonic of the frequency

® “REW 1 MH=z
“VEW 1 MHz

Ref 20.5 dBm Attt 30 dB SWT E800 msa

20 Qffpet 0.% dB

DY -27 HBm “«J
L =0 TLAAS SV

ol A
T |

&0
70
Center 20.015 GH=z 3.997 GHz/ Span 39.9%7 GHz
Dat S.APR.Z2014 G:112:29

IEEE 802.11a/5320 MHz/10 Harmonic of the frequency

® *RBW 1 MHz
*VEW 1 MHz

Ref 20.5 dBm Attt i0 dB SWT 2800 m=

10
el
VL
10

20 1 1 4 ' :
C1] -27 HEm { { { 4 1

30 { | 1

40 | | 1 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz
Dat 15.AFPR.2014 lézl 25
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EUT Mobile Computer

Model Name 9700

Temperature (26°C

Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)

Channel of Worst Data

The max. radio frequency power in any 100 kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5149.00 -31.51 5351.40 -30.98
Result

power.

In any 100 kHz bandwidth outside the frequency band, the radio frequency power is at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest lever of the desired
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IEEE 802.11n (20 MHz)/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

® *RBW 1 MHz M

WEW 1 ME=z

Ref 20.5 dBm *Att 30 dB SWT 20 ms
20 Offket 0.5 dB Marker| 1 [T1 }
10 CRRE= S
E |
10 i —
20
30
40
M e
50
€0
70
Fl
Center 5.146 GH=z 10 MH=z/ Span 100 MH=z
Dat 16.AFR.2014 17:1 09

IEEE 802.11n (20 MHz)/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

@) “RBW 1 MHz M

*VBEW 1 MH=
Ref 20.5 dBm *Att 30 dB SWT 20 ma

20 Offgpet O.% dB

|- 50
-0
=10
Center 5.349 GH=z 10 MEz/ SEpan 100 MEz

Date: 16.APR.Z014 17:11:14
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Date:

®

IEEE 802.11n (20 MHZz)/5180 MHz/10 Harmonic of the frequency

REW 1 MHE=z
VEW 1 MH=
Ref 20.5 dBm Att 30 dB SWT B00 m=

20 Offgpet O.% dB

f‘"‘u‘xmw

Center 20.01% GHz 31.997 GHz/ Span 39.97 GHz

16.APR.2014 16:32:46

IEEE 802.11n (20 MHZz)/5200 MHz/10 Harmonic of the frequency

REW 1 MHE=z
VEW 1 MH=
Ref 20.5 dBm Att 30 dB SWT B00 m=

20 Offgpet O.% dB

Mt

=70
Center 20.01% GHz 31.997 GHz/ Span 39.97 GHz
Date: 1&.APR.Z014 16:35:18
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IEEE 802.11n (20 MHz)/5240 MHz/10 Harmonic of the frequency

REW 1 MHE=z
VEW 1 MH=
Ref 20.5 dBm Att 30 dB SWT B00 m=

20 Offgpet O.% dB

-l

|- 0

|--70

Center 20.01% GHz 31.997 GHz/ Span 39.97 GHz
Date: 1&.APR.Z014 16:36:10

IEEE 802.11n (20 MHZz)/5260 MHz/10 Harmonic of the frequency

FBEW 1 MHEz
WBW 1 MH=z
Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz
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IEEE 802.11n (20 MHZz)/5300 MHz/10 Harmonic of the frequency

® REBW 1 MHz
VEW 1 MHz

Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

30 4 4 4 !}
40 4 4 ! 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz
Date: 16.APR.2014 16:39:27

IEEE 802.11n (20 MHz)/5320 MHz/10 Harmonic of the frequency

20 Offget O0.% dB

10
E |
10

joinm WM

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz
Date: 16.APR.2014 16:40:27
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5.8 TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

46%

Test Voltage |[AC 120V/60Hz

Test Mode IEEE 802.11a

Channel of Worst Data

The max. radio frequency power in any 100 kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5469.60 -24.51 5725.40 -25.69
Result

power.

In any 100 kHz bandwidth outside the frequency band, the radio frequency power is at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest lever of the desired
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Date:

IEEE 802.11a/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

*REBW 1 MEHEz I
*YBW 1 MH=z

Ref 20.5 dBm *Att i0 dB SWT 20 m=

20 Offket 0.5 dB Marker| 1 [Tl |

10

50
=)
70
Center 5.468 GHz 10 MH=z/ Span 100 MH=z

IEEE 802.11a/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

*REBW 1 MEHEz M
*YBW 1 MH=z

Ref 20.5 dBm *Att 30 dB SWT 20 ms
20 Offket 0.5 dB Marker| 1 [Tl |
10
0

S0

&0

Center 5.732 GHz 10 MH=z/ Span 100 MH=z

15.AFPR.2014 18:01:39
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IEEE 802.11a/5500 MHz/10 Harmonic of the frequency

® REBW 1 MHz
VEW 1 MHz

Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

20 1 1 4 " :
30 4 4 4
40 4 4 ! 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz

Date: 15.AFPR.2014 lG&:14:20

IEEE 802.11a/5580 MHz/10 Harmonic of the frequency

® REBW 1 MHz M
VEW 1 MHz

Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

10
E |
10

30 4 4 4
40 4 4 1 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz

Date: 15.AFPR.2014 le:15:14
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IEEE 802.11a/5700 MHz/10 Harmonic of the frequency

® REW 1 MHZz M
VBW 1 MHz

Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

30 4 4 4
40 4 4 1 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz
Date: 15.APR.2014 16:lG:22
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EUT Mobile Computer

Model Name 9700

Temperature (26°C

Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)

Channel of Worst Data

The max. radio frequency power in any 100 kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5468.20 -27.30 5725.00 -26.04
Result

power.

In any 100 kHz bandwidth outside the frequency band, the radio frequency power is at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest lever of the desired
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Date:

IEEE 802.11n (20 MHz)/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

FBEW 1 MHEz I
WBW 1 MH=z
Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O.%

50
=)
70
Center 5.46% GH=z 10 MH=z/ Span 100 MH=z
16.APR.2014 17:15:26

IEEE 802.11n (20 MHz)/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

REW 1 MHz 51
VEW 1 MHz
Ref 20.5 dBm Att 30 dB SWT 20 ms
20 Offket 0.5 dB Marker| 1 [Tl |
|
L
S g =

S0

=)
70
Center 5.732 GHz 10 MH=z/ Span 100 MH=z

16.APR.2014 17:168:15
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IEEE 802.11n (20 MHZz)/5500 MHz/10 Harmonic of the frequency

® REBW 1 MHz
VEW 1 MHz

Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

L1l -27 HEm t t t L 1
30 4 4 4
40 4 4 4 ! 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz

Date: 16.AFPR.2014 lG:41:03

IEEE 802.11n (20 MHz)/5580 MHz/10 Harmonic of the frequency

20 Offget O0.% dB

10
E |
10

30 4 4 4
40 4 4 1 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz

Date: 16.AFPR.2014 le:zdl:oE
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IEEE 802.11n (20 MHZz)/5700 MHz/10 Harmonic of the frequency

® REBW 1 MHz Mar
VEW 1 MHz

Ref 20.5 dBm Att i0 dB SWT 2800 m=

20 Offget O0.% dB

30 4 4 4
40 4 4 1 1

=)
70
Center 20.015 GH=z 3.997 GH=z/ Span 39.97 GHz

Date: 16.AFPR.2014 le:d2:44
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6.1 LIMIT
Test Iltem Frequency Range (MHz) Limit
5150 - 5250
, 5250 - 5350
26 dB Bandwidth 5470 - 5725
5725 - 5825

6.2 MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

1 | Spectrum Analyzer

R&S FSP-30

100854

Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

6.3 MEASURING INSTRUMENTS SETTING

Spectrum Analyzer Parameter Setting
Attenuation Auto
Span Frequency > 26 dB Bandwidth
RB 300 kHz
VB 1000 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

6.4 TEST PROCEDURES

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below.

b. Measured the spectrum width with power higher than 26 dB below carrier.

6.5 TEST SETUP LAYOUT

EUT

SPECTRUM
ANALYZER

6.6 DEVIATION FROM TEST STANDARD

No deviation

6.7 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special

operating condition is specified in the follows during the testing.
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6.8 TEST RESULTS - 5180 MHZ TO 5240 MHZ BAND

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode  |IEEE 802.11a/5180 MHz, 5200 MHz, 5240 MHz
Erequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5180 MHz 35.44 19.60
5200 MHz 34.40 19.84
5240 MHz 32.88 19.20

IEEE 802.11a/5180 MHz/26 dB and 99% Oc

®

Ref 20.5 dBm

REW 300 kHz L E
WBW 1 MH=

i0 dB SWT 20 m=

20 |(Offget 0.5 dB

30+

S0+

€0+

Center 5.18 GHz

4 MEz/

Span 40 MH=z

cupied Bandwidth
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IEEE 802.11a/5200 MHz/26 dB and 99% Occupied Bandwidth

® *RBW 300 kHz Del
*VEW 1 MHz

Ref 20.5 dBm Attt i0 dB SWT 20 m=

Center 5.2 GHz 4 MHEz/ Span 40 MH=z

Date: 15.AFPR.2014 le:41:04

IEEE 802.11a/5240 MHz/26 dB and 99% Occupied Bandwidth

® *RBW 300 kHz Delta
*VEW 1 MHz

Ref 20.5 dBm *Att i0 dB SWT 20 m=

20 Offret O.% dB

10 1 I 1 ! | L2Lis5 dRm [A |

0 I
10— J,f/
1

an
50
=)
0 T k2
Center 5.24 GHz 4 MHEz/ Span 40 MH=z
Date: 15.APR.2014 16:46:25
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5180 MHz, 5200 MHz, 5240 MHz
Erequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5180 MHz 35.44 19.28
5200 MHz 35.44 19.28
5240 MHz 32.16 18.56

IEEE 802.11n (20 MHz)/5180 MHz/26 dB and 99

® EBW 300 kHz el
VEW 1 MHz
Ref 20.5 dBm Att 30 dB SWT 20 ms 3644
20| Offket O.% dB
10

0

=]

Center 5.18 GHz 4 MHEz/ Span 40 MH=z

Date: 16.AFPR.2014 lG:dG:D2

% Occupied Bandwidth

Report No.: NEI-FCCP-2-1404142

Page 43 of 195




IEEE 802.11n (20 MHz)/5200 MHz/26 dB and 99% Occupied Bandwidth

® *RBW 300 kHz Delts:
*VEW 1 MHz

Ref 20.5 dBm *Att i0 dB SWT 20 m=

20 pifset 0.% dB

Center 5.2 GHz 4 MHEz/ Span 40 MH=z

Date: 16.AFPR.2014 lG:468:50

IEEE 802.11n (20 MHz)/5240 MHz/26 dB and 99% Occupied Bandwidth
“RBW 300 kHz Delta 1 [T1 ]

20 Offklet 0.% dB

Center H.24 GHz 4 MHz/ Span 40 ME=z

Date: 1&.APR.Z2014 16&:51:26
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6.9 TEST RESULTS - 5260 MHZ TO 5320 MHZ BAND

EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

46%

Test Voltage |[AC 120V/60Hz

Test Mode  |IEEE 802.11a/5260 MHz, 5300 MHz, 5320 MHz

Erequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)

5260 MHz 31.36 18.56

5300 MHz 31.36 17.44

5320 MHz 30.16 18.08

IEEE 802.11a/5260 MHz/26 dB and 99% Oc

cupied Bandwidth

@) RBW 300 kHz Delta
VEW 1 MH=z
Ref 20.5 dBm Att 30 dB SWT 20 ms
20 Offpet O.% dB
10 i
D]l 7.69 dBm
E |
10 | :
]
w: .31 dpn
30 !
40
|- 50
|- 50
=70
Center 5.26 GHz 4 MHz/ Span 40 MEz
Date: 15.APR.Z014 16:49:29
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Ref 20.5 dBm

*Att

30 dB

*RBW 300 kEz Del

*VBEW 1 MH=

SWT 20 ma

IEEE 802.11a/5300 MHz/26 dB and 99% Occupied Bandwidth

20 Offpet O0.%

Center 5.3 GHz

Attt

4 MHz/

30 dB

“REW
*VEW 1 MHz
SWT 20 msa

300 kHz Del

Span 40 ME=z

IEEE 802.11a/5320 MHz/26 dB and 99% Occupied Bandwidth

=% B

Dat 15.APR.2014
Fef 20.5 dbBm
20 Qffesat a
=10

1 PH

,.,*"‘.WMN“ b

0

Fz2

Center 5.32 GHz

S.APR.Z2014

17:29:30

Span 40 MHE=z
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5260 MHz, 5300 MHz, 5320 MHz

Frequency

26 dB Bandwidth

99% Occupied Bandwidth

(MH2) (MH2)
5260 MHz 30.80 18.56
5300 MHz 28.80 18.24
5320 MHz 28.48 18.40

IEEE 802.11n (20 MHz)/5260 MHz/26 dB and 99

® BREW 300 kHz E
VEW 1 MHz
Ref 0.5 dBm 30 dB SWT 20 ms
20 Qffget 0.4 4B
10
1 \' - —
| ),.»"J \\ML‘1 Bz
mw' i - M
-0
40
50
60
70
Center 5.2&6 GHz 4 MH=z/ Span 40 MHE=z

Jate: 16.APR.2014

% Occupied Bandwidth
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IEEE 802.11n (20 MHz)/5300 MHz/26 dB and 99% Occupied Bandwidth

® “REW 300 kHz Del
“VEW 1 MHz

Ref 20.5 dBm Attt 30 dB SWT 20 msa

20 Qffpet |0.5% dB OBW 18124

m B S e MMMH-:-.-,;-_; 1| [T1 oBW

40
50
&0
70
Center 5.3 GHz 4 MH=z/ Span 40 MHE=z

Jate: 16.APR.2014 l&:56:01

IEEE 802.11n (20 MHz)/5320 MHz/26 dB and 99% Occupied Bandwidth

® *RBW 300 kHz Delts:
*VEW 1 MHz

Ref 20.5 dBm Attt i0 dB SWT 20 m=

20 Offget| O.%
10 T
D1l 5.13] dBm
E |
10 T
1
0 wﬂw}"“w
30
an
50
=)
70 + -
Fl
Center 5.32 GHz 4 MHEz/ Span 40 MH=z
Dat 16.AFR.2014 l& 7 0
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6.10TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode  |IEEE 802.11a/5500 MHz, 5580 MHz, 5700 MHz
Erequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5500 MHz 31.60 17.76
5580 MHz 29.68 17.52
5700 MHz 28.64 17.12

IEEE 802.11a/5500 MHz/26 dB and 99% Oc

® EBW 300 kHz el
VEW 1 MHz
Ref 20.5 dBEm Att 30 dB SWT 20 ms
20 Offegt 0.% dB

S0

&0

Center 5.5 GHz

4 MEz/

Span 40 MH=z

cupied Bandwidth
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Date:

®

IEEE 802.11a/5580 MHz/26 dB and 99% Occupied Bandwidth

*EBW 300 kHz 1
*WBW 1 MH:=
Ref 20.5% odBm *hAtt 0 dB SWT 20 m=

70 Offket 0.5 dB BW 17). |

Center 5.58 GHz 4 MHEz/ Span 40 MH=z

15.AFPR.2014 17:35:11

IEEE 802.11a/5700 MHz/26 dB and 99% Occupied Bandwidth
*RBW 300 kHz Delta 1 [TI1

20 Offkefg O0.% dB

Center 5.7 GHz 4 MHz/ Span 40 ME=z
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHz)/5500 MHz, 5580 MHz, 5700 MHz

Erequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)

5500 MHz 30.80 18.32

5580 MHz 30.32 18.32

5700 MHz 29.52 18.32

IEEE 802.11n (20 MHz)/5500 MHz/26 dB and 99% Occupied Bandwidth

@) RBW 300 k8z Delt:
VEW 1 MH=z

Ref 20.5 dBm Att 30 dB SWT 20 ma

20 Offget O.% dB

Center 5.5 GH=z 4 MHz/ Span 40 ME=z

Date: 1&6.APR.Z014 16:59:42
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IEEE 802.11n (20 MHz)/5580 MHz/26 dB and 99% Occupied Bandwidth

@) “RBW 300 kEz Del
“VBW 1 MHz

Ref 20.5 dBm *Att 30 dB SWT 20 ma

20 Offkeg 0.% dB

40
|- 50
|- &0
7" F2
Center 5.58 GH=z 4 MHz/ Span 40 MHEz

Date: 1&.APR.Z014 17:02:07

IEEE 802.11n (20 MHZz)/5700 MHz/26 dB and 99% Occupied Bandwidth
*REBW 300 kHz Delta 1 [T1 ]

20 Offggt O0.% dB

an
50
=)
70
Center 5.7 GHz 4 MHEz/ Span 40 MH=z

Date: 16.AFPR.2014 17:04:31
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7 MAXIMUM PEAK CONDUCTED OUTPUT POWER

7.1 LIMIT
Test Item Frequency Range (MHz) Limit
5150 - 5250 ggtdre;é:(ranei tlhoeioltgasl?s’er of 50 mW (17 dBm)
Maximum Peak Conducted 5250 - 5350 (r)l(r)tlixggﬁld:hleollg;sgr of 250 miW (24 dBm)
Output Power 5470 - 5725 gftl ix(;:g;d :hleo:gzsgr of 250 mW (24 dBm)
s7as-ss2s |10k ceod e esser of W 0 dE

7.2 MEASUREMENT INSTRUMENTS LIST

Item

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

1

Spectrum Analyzer

R&S

FSP-30

100854

Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

7.3 MEASURING INSTRUMENTS SETTING

Spectrum Analyzer Parameter Setting
Attenuation Auto
Span Frequency Encompass the entire emissions bandwidth (EBW) of the signal
RB 1000 kHz
VB 3000 kHz
Detector RMS
Trace Max Hold
Sweep Time AUTO

7.4 TEST PROCEDURES

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below.

b. Test was performed in accordance with Method SA-1 of FCC KDB 789033 D01 General UNII

Test Procedures v01r03.

7.5 TEST SETUP LAYOUT

EUT

7.6 DEVIATION FROM TEST STANDARD

No deviation

SPECTRUM
ANALYZER
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7.7 EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
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7.8 TEST RESULTS - 5180 MHZ TO 5240 MHZ BAND

EUT Mobile Computer Model Name 9700

Temperature Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz, 5200 MHz, 5240 MHz
Frequenc Peak Output Power Limit Result

quency (dBm) (W) (dBm) (W)

5180 MHz 12.73 0.0187 17.00 0.0501 PASS
5200 MHz 13.01 0.0200 17.00 0.0501 PASS
5240 MHz 1351 0.0224 17.00 0.0501 PASS
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IEEE 802.11a/5180 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.40 dBm
ref 20.5 dBm Att 30 dB SWT 20 ms 5.181120000 GHz
offset] 0.5 dB
10 -
L
-0
1 AN
20
Mq\’w T
SWP 100 of 100
40
50
-¢60
70
Center 5.18 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 12 73 dBm

IEEE 802.11a/5200 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 |
VBW 3 MHz 3.50 dBm
Ref 20.5 dBm Att 30 dB SWT 20 ms 5.201120000 GHz
offset] 0.5 B
|10 T
L ]|

SWP 100 of 100

Center 5.2 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 13.01 dBm

IEEE 802.11a/5240 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 4.0% dBm
Ref 20.5 dBm Attt 30 dB SWT 20 ms 5.241520000 GHz

offsety 0.5 B
|10 +
L —— |
| o \
20
YN
Lnotir

| _ g Wh‘\"‘“ﬂvw
" swe| [100 of 100
40
50
60
70
Center 5.24 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 13.51 dBm
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5180 MHz, 5200 MHz, 5240 MHz
Erequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5180 MHz 12.21 0.0166 17.00 0.0501 PASS
5200 MHz 12.57 0.0181 17.00 0.0501 PASS
5240 MHz 13.19 0.0208 17.00 0.0501 PASS
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IEEE 802.11n (20 MHz)/5180 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz
VBW 3 MHz

Marker 1 [T1 ]
2.45 dBm

Ref 20.5 dBm Att 30 dB SWT 20 ms 5.178720000 GHz
offsety 0.5 B
10 T
|
-0
10
T _,,/ \
o |- e e
ot e,
M M
SWP 100 of 100
—40
50
60
—70
Center 5.18 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 12.21 dBm

IEEE 802.11n (20 MHZz)/5200 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 2.80 dBm
Ref 20.5 dBm AtE 20 dB SWT 20 ms 5.201280000 GHz
offset] 0.5 B
10 T
.
-0
[ ., /]
1 R )/
IEW [l sl
M"‘"M m"‘w
SWP 100 of 100
40
50
-¢c0
70
Center 5.2 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 12 57 dBm

IEEE 802.11n (20 MHz)/5240 MHz/Maximum Peak Conducted Output Power

®

REW 1 MHz

Marker 1 [T1 ]

VBW 3 MHz 3.31 dBm
Ref 20.5 dBm Att 30 dB SWT Z0 ms 5.241360000 GHz
Offsety 0.5 dB
10 -
[ ———]
-0
10
L R / \_
m [—20 _’W""" s e e
W“"’ \A«W
SWP 100 of 100
40
50
60
70
Center 5.24 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MHz Power 13.19 dBm
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7.9 TEST RESULTS - 5260 MHZ TO 5320 MHZ BAND

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11a/5260 MHz, 5300 MHz, 5320 MHz
Erequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5260 MHz 13.50 0.0224 24.00 0.2512 PASS
5300 MHz 13.08 0.0203 24.00 0.2512 PASS
5320 MHz 14.16 0.0261 24.00 0.2512 PASS
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RBW 1 MHz
VBW 3 MHz

Ref 20.5 dBm Att 30 dB SWT 20 ms

IEEE 802.11a/5260 MHz/Maximum Peak Conducted Output Power

Marker 1 [T1 ]
3.86 dBm
5.261040000 GHz

RBW 1 MHz
VBW 3 MHz

Ref Z20.5 dBm Att 30 dB SWT 20 ms

offsety 0.5 B
|10 +
|, Lommrm—f |
e /|
— N
20
" awe| (100 of 100
40
50
60
|70
Center 5.26 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 13.50 dBm

IEEE 802.11a/5300 MHz/Maximum Peak Conducted Output Power

Marker 1 [T1 ]
3.6% dBm
5.301360000 GHz

offsety 0.5 B

REW 1 MHz
VBW 3 MHz

= +
-0 f——— !“_""\—u
1 /]
&m0 - AN
e
swe| [100 of 100 =
40
|- 50
60
- 70
Center 5.3 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 13 08 dBm

IEEE 802.11a/5320 MHz/Maximum Peak Conducted Output Power

Marker 1 [T1 ]
5.0% dBm

Ref 20.5 dBm Att 30 dB SWT 20 ms 5.321440000 GHz
Offsety 0.5 B
10 B
R [P, SR
-0
L /
L R ‘"/ \»\A
o | e
M{\-« -wk-\.m
[ swe| | 100 of 100
-40
|50
|60
-70
Center 5.32 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MHz Power 14.16 dBm
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/5260 MHz, 5300 MHz, 5320 MHz
Erequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5260 MHz 12.95 0.0197 24.00 0.2512 PASS
5300 MHz 12.51 0.0178 24.00 0.2512 PASS
5320 MHz 13.78 0.0239 24.00 0.2512 PASS
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IEEE 802.11n (20 MHZz)/5260 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.11 dBm
ref 20.5 dBm Att 30 dB SWT 20 ms 5.258640000 GHz
offset] 0.5 dB
10 -
[, . AN e
10
1 R} / \
IEW [ sl —
mﬂﬂwwrﬂwnkduy [
swe| 100 of 100 7
40
50
-¢60
70
Center 5.26 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 12 95 dBm

IEEE 802.11n (20 MHZz)/5300 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 |
VBW 3 MHz 3.12 dBm

Pef 20.5 dBm Att 30 dB SWT 20 ms 5.301440000 GHz
offset] 0.5 B
10 -
| o L]
.. /|
L R / \
20
[V 1EH] ——
| apsrrnre] e
Lok 0 o 100
40
50
60
70
Center 5.3 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 12.51 dBm

IEEE 802.11n (20 MHZz)/5320 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 |
VBW 3 MHz 4.0% dBm

Ref 20.5 dBm AtE 20 dB SWT 20 ms 5.321440000 GHz
offset] 0.5 B
|10 T
. S . .
[ ., N
1 Ry / \\
TEwjl o) e
M"“’W M“"M
SWP 100 of 100
40
50
-¢60
70
Center 5.32 GHz 4 MHz/ gpan 40 MHz
Tx Channel
Bandwidth 30 MHz Power 13.78 dBm
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7.10TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11a/5500 MHz, 5580 MHz, 5700 MHz
Erequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5500 MHz 15.00 0.0316 24.00 0.2512 PASS
5580 MHz 14.41 0.0276 24.00 0.2512 PASS
5700 MHz 12.09 0.0162 24.00 0.2512 PASS
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IEEE 802.11a/5500 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 5.55 dBm

ref 20.5 dBm ATt 30 dB SWT 20 ms 5.501280000 GH=zZ

offset] 0.5 dB
l 10 1

_.———"“'H-l—'—!‘-—q--._

SWP 100 of 100

Center 5.5 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Power 15.00 dBm

IEEE 802.11a/5580 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 |
VBW 3 MHz 5.04 dBm

ref 20.5 dBm ntt 20 dB SWT 20 ms 5.581360000 GHz
offset] 0.5 B
10 +-
] ]
-0 P el
10
1 R} / \-
IEW [l et] b -
Mﬂw "‘M.___\NM
SWP 100 of 100
40
50
-¢c0
70
Center 5.58 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 14.417 dBm

IEEE 802.11a/5700 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 2.61 dBm

Ref 20.5 dBm ALE 30 dB SWT 20 ms 5.701520000 GHz
offsety 0.5 B
10 T
-0
10
T / \
vr=wlll BEE e
|20 b [
2| (100 of 100 ]
40
50
-¢c0
70
Center 5.7 GHz 4 MHz/ gpan 40 MHz

Tx Channel
Bandwidth 30 MHz Power 12.09 dBm
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5500 MHz, 5580 MHz, 5700 MHz
Erequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5500 MHz 14.20 0.0263 24.00 1.0000 PASS
5580 MHz 13.71 0.0235 24.00 1.0000 PASS
5700 MHz 11.96 0.0157 24.00 1.0000 PASS
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IEEE 802.11n (20 MHZz)/5500 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.63 dBm
Ref 20.5 dBm Att 30 dB SWT 20 ms 5.501520000 GHz
offsety 0.5 dB
10 T
RO BV SO

7 N\
20
et~ SR
D= O
w‘aﬁ-‘r:;ﬂ_; 100 of 100
40
50
60
|70
Center 5.5 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 14.20 dBm

IEEE 802.11n (20 MHZz)/5580 MHz/Maximum Peak Conducted Output Power

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.08 dBm

Ref Z20.5 dBm Att 30 dB SWT 20 ms 5.578640000 GHz

Offset 0.5 dB

SWP 100 of 100

Center 5.58 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 13.71 dBm

IEEE 802.11n (20 MHz)/5700 MHz/Maximum Peak Conducted Output Power

REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 1.96 dBm
Ref Z0.5 dBm Att 30 dB SWT 20 ms 5.658480000 GHz
Offset]y 0.5 B
10 T
-0
—10
7 N
e lll B o
| ., e T i,
bWET 1100 of 100 Ty
40
50
-¢60
70
Center 5.7 GHz 4 MHz/ gpan 40 MHz
Tx Channel
Bandwidth 30 MH=z Power 11 9¢ dBm
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8 RADIATED SPURIOUS EMISSION (9 KHZ TO 1 GHZ)

20 dB in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequency Range: 9 kHz to 1 GHz
FREQUENCY Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequency Range: above 1 GHz
FREQUENCY Class A (dBuV/m) (at 3m) Class B (dBuV/m) (at 3m)
LIRE) PEAK AVERAGE PEAK AVERAGE
above 1 GHz 80 60 74 54
NOTE:

(1) The limit for radiated test was performed according to FCC PART 15B.

(2) The tighter limit applies at the band edges.

(3) Emission level (dBuV/m)=20log Emission level (uv/m).

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain(if use)
Margin Level = Measurement Value — Limit Value
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8.2 MEASUREMENT INSTRUMENTS LIST

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 14, 2015

Microwave :
3 Pre_amplifier Agilent 8449B 3008A01714 Apr. 15, 2015
. Harbour
4 Microflex Cable industries 27478LL142 Im May. 13, 2014
5 Microflex Cable EMC S104-SMA 8m May. 13, 2014
. Harbour
6 Microflex Cable industries 27478LL142 3m May. 13, 2014
7 Test Cable LMR LMR-400 12m May. 14, 2014
8 Test Cable LMR LMR-400 3m May. 14, 2014
9 Pre-Amplifier Anritsu MHG648A M92649 Jun. 18, 2014
10 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jun. 11, 2014

8.3 MEASURING INSTRUMENTS SETTING

Remark: N/A: denotes no modelname, no serial No. or no calibration specified.

EMI Test Receiver

Parameter Setting

Attenuation

Auto

Start ~ Stop Frequency

9 kHz ~ 150 kHz / RB 200 Hz for QP

Start ~ Stop Frequency

150 kHz ~ 30 MHz / RB 9 kHz for QP

Start ~ Stop Frequency

30 MHz ~ 1000 MHz / RB 120 kHz for QP
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8.4 TEST PROCEDURES

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1 GHz. For
frequencies above 1 GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3m
Semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

g. The testing follows the guidelines in ANSI C63.4 and FCC KDB 789033 D01 General UNII Test
Procedures v01r03 Measurement Guidelines. In case the emission is fail due to the used
RBWI/VBW is too wide, marker-delta method of FCC Public Notice DA 00-705 will be followed.

NOTE:

a. Reading in which marked as QP or Peak means measurements by using are Quasi-Peak Mode
with Detector BW=120 kHz; SPA setting in RBW=100 kHz, VBW =100 kHz, Swp. Time = 0.3
sec./ MHz.

b. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

8.5 DEVIATION FROM TEST STANDARD
No deviation

8.6 TEST SETUP LAYOUT

PR
g

N

cmedana

Stand alone device

R s D

A
Y.

A

1-4m

0.8m

L Ground Plane
Test
Receiver
. ]

Report No.: NEI-FCCP-2-1404142 Page 69 of 195



Nest iy,
n 'y

@l’r Neutron Engineering Inc.
e 15

8.7 EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
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8.8 TEST RESULTS - 5180 MHZ TO 5320 MHZ BAND

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5240 MHz
Polarization: Vertical
B0 dBu/m
l_
I o —
" & sz 8
*
-0
FO0B0D  1FF.00 22400 .o 1800 500 E12.0n Fi.0m BG_ (i 1m0 MHz
Reading Comect Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuV/m dBu'm dB Detector Comment
1 421250 3449 1424 2025 4000 -19.75 peak
2 76.0750 3504 1775 1729 4000 2271 peak
3 857750 3558 19062 1596  40.00 -24.04 peak
4 * 5198500 3556 £9% 2657 4600 -1943 peak
5 5998750  32.12 £768 2536 4600 2064 peak
3 ES0.8000  33.31 £88 2643 4600 -1957 peak
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5240 MHz

BOLD  dBuddm

Polarization: Horizontal

m
N
1
g
-2
000D 1FF00 Fr.0n IM.on 1800 500 E12.0 A0 RGO 10000 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 421250 34593 -14.24 20.69 4000 -19.31 peak
2 857750 33.04 -19.62 13.42 4000 -26.58 peak
3 143.9750 31.03 -14.43 16.60 4350 -26.90 peak
4 243.4000 30.06 -15.29 1477 4600 -31.23 peak
S * 665.3500 34.08 576 2732 4600 -15.68 peak
[ 7356750 31.40 -5.67 2573 4600 -20.27 peak
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8.9 TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11a/5580 MHz
Polarization: Vertical
B0 dBu/m
l_
I s —
’"} Bos o
%
-0
F0LOBD  1FF00 F2.00 TM.on 1E.00 1500 B0 F A RGO 1000 MHz
Reading Comect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 421250 3431  -1424 2007 4000 -19.93 peak
2 76.0750 3565 1775 1790 4000 -2210 peak
3 B5.7750 3596  -19.62 1634 4000 -23.66 peak
4 * 5198500  37.37 £99 2838 4600 -17.62 peak
5 5998750 3260 £76 2584 4600 2016 peak
3 §50.8000  32.03 £88 2515 4600 -2085 peak

Report No.: NEI-FCCP-2-1404142

Page 73 of 195



EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5580 MHz
Polarization: Horizontal
B0 dBu/m
l_
I s —
* &
PR PR
-0
F0LOBD  1FF00 F2.00 TM.on 1E.00 1500 B0 F A RGO 1000 MHz
Reading Comect Measure-
Mo, ME. Freq. Level Factor ment Limit Chver
MHz dBuV dB dBuV/m dBu\'m dB Detector Comment
1 421250 3382 1424 1958 4000 -2042 peak
2 B5.7750 3252 1962 1280 4000 -27.10 peak
3 1488250 3026 -1417 1609 4350 3741 peak
4 170.6500 2961 -1458 1503 4350 -2847 peak
5 2288500 3098 -1636 1462 4600 -31.38 peak
6 * 6580750 3345 £82 2683 4600 -1937 peak
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9 RADIATED SPURIOUS EMISSION (ABOVE 1 GHZ)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequency Range: 9 kHz to 1 GHz
FREQUENCY Field Strength Measurement Distance
(MH2) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequency Range: above 1 GHz
FREQUENCY Class A (dBuV/m) (at 3m) Class B (dBuV/m) (at 3m)
(MHz) PEAK AVERAGE PEAK AVERAGE
above 1 GHz 80 60 74 54
NOTE:

(1) The limit for radiated test was performed according to FCC PART 15B.

(2) The tighter limit applies at the band edges.

(3) Emission level (dBuV/m)=20log Emission level (uv/m).

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain(if use)
Margin Level = Measurement Value — Limit Value
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9.2 MEASUREMENT INSTRUMENTS LIST

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 14, 2015

Microwave :
3 Pre_amplifier Agilent 8449B 3008A01714 Apr. 15, 2015
. Harbour
4 Microflex Cable industries 27478LL142 Im May. 13, 2014
5 Microflex Cable EMC S104-SMA 8m May. 13, 2014
. Harbour
6 Microflex Cable industries 27478LL142 3m May. 13, 2014
7 Test Cable LMR LMR-400 12m May. 14, 2014
8 Test Cable LMR LMR-400 3m May. 14, 2014
9 Pre-Amplifier Anritsu MHG648A M92649 Jun. 18, 2014
10 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jun. 11, 2014

9.3 MEASURING INSTRUMENTS SETTING

Remark: N/A: denotes no modelname, no serial No. or no calibration specified.

Spectrum Analyzer

Parameter Setting

Attenuation

Auto

Start Frequency

1000 MHz

Stop Frequency

10th carrier harmonic

RB / VB (emission in restricted band)

1 MHz / 1 MHz for Peak, 1 MHz / 10 Hz for Average

RB / VB (other emission)

1 MHz / 1 MHz for Peak, 1 MHz / 10 Hz for Average
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9.4 TEST PROCEDURES

a. The measuring distance of at 1 m shall be used for measurements at frequency up to 1 GHz. For
frequencies above 1 GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3m
Semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

g. The testing follows the guidelines in ANSI C63.4 and FCC KDB 789033 D01 General UNII Test
Procedures v01r03 Measurement Guidelines. In case the emission is fail due to the used
RBWI/VBW is too wide, marker-delta method of FCC Public Notice DA 00-705 will be followed.

NOTE:

a. Reading in which marked as Peak means measurements by using are Peak Mode with

instrument setting in RBW= 1 MHz, VBW= 1 MHz, Swp. Time = Auto.
Reading in which marked as AV means measurements by using are Average Mode with instrument
setting in RBW= 1 MHz, VBW= 10 Hz, Swp. Time = Auto.

b. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall
be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG
Mode didn‘t perform.

9.5 DEVIATION FROM TEST STANDARD
No deviation

9.6 TEST SETUP LAYOUT

Stand alone device ) A

f1-4m

e | I_.___

A
Y

A
A

0.8m

i:Absorbers

Spectrum
Analyzer Amp.
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9.7 EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special

Report No.: NEI-FCCP-2-1404142
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9.8 TEST RESULTS - 5180 MHZ TO 5350 MHZ BAND

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5180 MHz
Polarization: Vertical
1200 dBudfm
3
X
2000
H130.0000 514000 B5i0.00 BRI 17000 [GEINI] 501 90 00 [ LN R 000 23000 MHz
Reading Corect Measure-
Mo. Mk.  Freq.  Level Factor ment Limit — Cwver
MHz dBuV dB dBuVim dBu\im dB Detector Comment

2150.000 26.40 38.33

B4.73 7730 1257 peak

2150.000 14.63 38.33

52.96 63.00 10,04 AVG

10465 7730 27.35  peak

1
2

3 * 5181.250 6627 38.38
4 X 5181.230 29.55 38.38

93.93 77.30 16.63 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5180 MHz
Polarization: Vertical
12000 dBud A m
Fy|
Ed
1 .
X
4
2 =
=
0.0
000000 4500, 0 B0, 12F00.00  IRG00LO0  POS0000 4400000  ZHIOO00  ZFA00.00 A0 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 10360.06 4271 15.79 58.50 Tr3b -18.80 peak
2 10360.06 31.30 15.79 47 18 T3 -3012  AVG
3 15540.39 4291 19.21 62.12 8300 -20.88 peak
4 * 1554039 30.86 19.21 50.07 6300 -12.93 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5180 MHz
Polarization: Horizontal
12000 dBud Y m
#
2000
SA0M00 514000 [ 6L I 171010 0180100 190,100 00y EF0.ND 0.0 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Crver
MHz dBuV dB dBuV/m dBu\!m dB Detector Comment
1 5150000 2558 3833 6392 7730 -13.35 peak
2 5150.000 1483 3833 5316 G300 084 AVG
3 * 5181000 TOB7 3838 10925 77.30 3185 peak
4 X 5181000 5879 3838 9717 77.30 1987 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5180 MHz
Polarization: Horizontal
12000 dBuddm
T
| &
*
4
2 %
X
2000
ANOL00 500, BRI 0 TFM0L00  IRRO0O0  ZDS00.00  Z4400000  ZAI0N0L00 ZEHODD AMN0.00 MHz
Reading Cormect Measure-
Mo. Mk. Freq. Level Factar ment Limit  Ower
MHz dBuV dB dBuim dBu\'m dB Detector Comment
1 1036000 4406 1579 5085 77.30 1745 peak
2 10360.00 3163 1579 4742 7730 2988 AVG
3 1553927 4373 1921 6294 3300 2006 peak
4 * 1553827 30.8%  18.21 5019  63.00 -12B1 AVG
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EUT

Mobile Computer Model Name 9700

Temperatur

e |25°C Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5200 MHz
Polarization: Vertical
1200 dBuddm
&
2
o
2000
EMN0.00 MHz

STH0L000 576000 100 180,00 5190 00 M. D0 5 000 e N [z ]

Reading Correct Measure-
Limit Cwer

Mo, Mk, Freq. Level Factor ment
MHz dBuV dB dBu/m dBu\im dB Detector Comment
1 * 5201.000 6277 391 10198 77.30 2468  peak
2 X 5201.000 29.57 39 94.78 77.30 1748  AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5200 MHz
Polarization: Vertical
12000 dBudm
* 1 ]
%
4
2 x
*
0.0
TO00, 000 4500, 100 BRi00, D0 12P0000  IRRN0L00  FOSO0L00 4400000 ZEI00.00  ZFEM0000 ADD00.IND MH 2
Reading Corect Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuim dBulim dB Detector Comment
1 10400.05 46.59 16.82 63.41 T30 -13.89 peak
2 10400.05 32.78 16.82 49 60 7730 2770 AVG
3 1560086 45.85 20.37 6622 8300 -16.78 peak
4 * 15600.B6 32.28 20.37 5265 B300 1035 AVG
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5200 MHz
Polarization: Horizontal
12000 dBuddm
%
2
T
20
AR50 00 WHz

ST1G0L000 5760100 510 H180.00 1900 e N 000 M) D 523000

Reading Cormect Measure-

Mo. Mk.  Freq.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBu\im. dB Detector Comment
1 * 5200750 66.39 39 10560 77.30 28.30 peak
2 X 5200750 28.42 39 97.63 .30 2033 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5200 MHz
Polarization: Horizontal
1200 dBuyfm
T
| E
b
4
2 ®
®
200
0000 4500, i B0 0 T2F00L00  VERODLOO 2050000 24400000  ZE300000  ZEM00000 A00.M MHz
Reading Corect Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Civer
MHz dBuV dB dBuV/m dBulm dB Detector Comment
1 1039994 4625  16.82 6307 F730 -1423  peak
2 1039994 3188 1682 4870 7730 2860 AVG
3 1559994 4539 2037 6576 8300 -17.24 peak
4 * 1558084 3142 2037 5179 B300 1121 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5240 MHz

Polarization: Vertical

1200 dBuddm

200

STA0L000 S, i e [N el 0. 0

0. 00 5100 . i el

000 MHz2

Reading Cormect Measure-
Mo. Mk. Freq. Level Factor ment

Limit Over

MHz dBuV dB dBuV/m

dBu\fim dB Detector Comment

1 * 5241.000 62.85 39.20 102.05

7730 2475  peak

2 X 5241.000 4.55 39.20 93.79

77.30 1645  AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5240 MHz
Polarization: Vertical
12000 dBuY/m
70
g
1
4
4
b 3
b
0.0
TO00, 000 4900, 0 BR00. D0 1200.00  IREN0LO0  FOSO0.00 24400000  ZA30000 30000 MO0 MH 2
Reading Cormect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment
1 10479 66 41.50 16.590 58.40 7730 -189590 peak
2 10479 BB 30.00 16.90 4890 7730 -3040 AVG
3 1572061 42 61 20.31 62.92 8300 -2008 peak
4 * 1572061 30.80 20.31 51.11 6300 -11.89 AVG
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EUT

Mobile Computer Model Name 9700

Temperatur

e |25°C Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5240 MHz
Polarization: Horizontal
1200 dBuYdm
&
2
o
2000
BX0.00 MHz

STA0L000 S, i e [N el 0. 0 0. 00 5100 . i el

Reading Cormect Measure-
Limit Cwer

Mo. Mk.  Freq. Level Factor ment
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 * 5241.000 GE8.13 39.20 107.33 77.30 30.03 peak
2 X 5241.000 50.42 39.20 9562 77.30 21.32 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |[AC 120V/60Hz

Test Mode IEEE 802.11a/5240 MHz

Polarization: Horizontal

1200 dBuvdm
Fi1]
2
4
®
0.0
0000 500 i BRI T2F00L00 VRRO0LND 20500000 24400000  FRIN0OL00 ZEA0000 A0 MHz
Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuim dBuVim dB Detector Comment
1 1048020 41.73 16.90 58.63 7730  -18.67 peak
2 1048020 30.05 16.590 4595 T730  -30.35  AVG
3 1572069 4323 2031 63.54 8300 -1946 peak
4 * 1572069 077 20.31 51.08 6300 -11.92 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5260 MHz

Polarization: Vertical

1200 dBuv/m

200

ra =

S0 52000 53000 0.0 S0 SMGI D 5000 5280 DD 0. iy

A0 MHz

Reading Cormect Measure-

Mo, M. Freq. Level Factor ment

Limit COver

MHz dBuV dB dBuVim

dBu\m dB Detector Comment

1 * 5261.000 63.17 39.19 102.36

7730 2506  peak

2 X 5261.000 25.54 39.19 94.73

77.30 1743 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5260 MHz

1200 dBuddm

Polarization: Vertical

I

200

000 4500, 100 R0, T2P00L00  TRRODON  FOS0000  P4400000  ZE0000  ZEA00.00 A000.00 MHz
Reading Comect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBauWim dBuvim dB Detector Comment
1 10519.02 43.15 1711 62.26 7ran -15.04 peak
2 1D£19.D5 IM.T5 1711 45 .86 Fran  -28.44 AVG
3 157 ?EI.E!-E 46.56 20.04 66.60 53.00 -16.40 peak
4 ® 15??9.35 3235 20004 52.39 6300 1081 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5260 MHz
Polarization: Horizontal
12000 dBwyfm
%
2
o
2000
BA0LMO0 5000 B30 e IR G000 G B0 A0 e TN A0 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  QOwer
MHz dBuV dB dBu/im dBuVim dB Detector Comment

1 * 5258.730 GE.34 39.19 10553 7730 2823 peak

2 X 5258.730 28.81 39.19 95.00 7730 2070 ANVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5260 MHz

Polarization: Horizontal

120 dBuv/m
0
1 %
L}
7
o =
200
100000 500, 0 B0 0 1270000 VRRO0LD 20500000 24400000  ZEI0000  ZFA00.00 A0 000 MHz
Reading Cormect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment
1 1051983 46.25 17.13 63.35 ¥ra0 1392 peak
2 10519.93 32.32 17.13 40 .45 773D 2785 AVG
3 15780.14 45.50 20.04 65.54 5300 1746 peak
4 * 15780D.14 31.65 20.04 5169 6300 -11.31 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11a/5300 MHz

Polarization: Vertical

1200 dBav/m

2000

[E -

SR0LM00 SR 0 S0 e TR e TR e N A 0.00 530 DD 5300

A 00 MHz

Reading Cormect Measure-

Mo, M. Freq. Level Factor ment

Limnit COver

MHz dBuv dB dBuim

dBuim dB Detector Comment

1 * 5299.000 63.12 39.18 102.30

7730 2500 peak

2 X 5295.000 26.01 39.18 95.19

77.30 17.88 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11a/5300 MHz

Polarization: Vertical

1200 dBudfm
E
i
4
®
200
00000 4500 BRI 0 THA0000  VERO0LOD 2050000 24400000  ZEI0000  ZEA00000 A0 00 MHz
Reading Comect Measure- o
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuVim dBu\Vim dB Detector Comment
1 10599 .88 41.99 17.31 58.30 7730 -18.00 peak
2 10599 .88 30.53 17.31 47 .84 T730  -2946 AVG
3 15900.28 42 58 2027 62.85 8300 -2015 peak
4 * 1590028 30.88 2027 51.15 6300 -11.85 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5300 MHz
Polarization: Horizontal
1200 dBuvdm
%
2
o
200
BAE0.000 B0 0 e I e IR B0 e IR a3 0.0 =N e =t IRT ] AR MHz
Reading Cormect Measure-
MNo. Mk.  Freg.  Level Factor ment Limit — Ower
MHz dBuV dB dBuV/m dBuim dB Detector Comment

1 * 5301.000 G7.46 39.18 10664 77.30 2934  peak

2 X 5301.000 59.36 39.18 95.54 7730 2124 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11a/5300 MHz
Polarization: Horizontal
1200 dBuv/m
T
3
X
4
®
20.0
100000 500, 0 R0 0 T2A0000  VRRO0L0 20600000 24400000  ZHI0000  ZXA00.00 A0 00 MHz
Reading Cormect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit —~ Owver
MHz dBuV dB dBu/m dBul'm dB Detector Comment
1 1058940 4226 1731 5857 7730 -17.73  pesak
2 10599.40 3046  17.31 4777 7730 -29.53 AVG
3 1580984 4367 2027 8394 3300 -19.06 peak
4 * 1580084 3088 2027 5115 6300 -11.85 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5320 MHz
Polarization: Vertical
12000 dBud fm
%
200
HFFOLIO0 52X 00 0.0 B0, 31000 B30 00 B30 0 34000 fEhil. DAV MHz
Reading Cormect Measure-
Mo, Mk.  Freq.  Level Factor  ment Limit  Ower
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 * 5321250 70.35 3861 10886 7730 3166 peak
2 ¥ 5321250 5892 3861 9753 7730 20323  AVG
3 5350.000 30.57 33866 6823 7730 BO7  peak
4 5350.000 17.10 3866 5576 6300 724 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5320 MHz
Polarization: Vertical
12000 dBud Am
T
i
'}
x
200
TNOL00 4500, 00 R0, 120000 IRRODOD  FOSO0L00  Z4400000  ZRI00L00  ZEA0000 A0 MHz
Reading Corect Measure-
Mo. Mk.  Fregq.  Level Factor  ment  Limit  Ower
MHz dBuV dB dBu/im dBu\m dB Detector Comment
1 10639.76 4223 1746 5969 5300 -2331 peak
2 10639.76 3055 1746 4801 B30D -1499 AVG
3 1596077 4243 2025 6265 5300 -2032 peak
4 * 1536077 3049 2025 5074 G300 -1226 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5320 MHz
Polarization: Horizontal
1200 dBuvdm
x
20.0
RAFO0N0 B0 0 B0 0 i a0 =N A0 00 A40 D0 fEhil 0 A0 MHz
Reading Cormmect Measure-
Mo. Mk. Freq.  Level Factor ment Limit — Cwer
MHz dBuV dB dBu/m dBuVm dB Detector Comment
1 * 5321000 7374 3861 11235 7730 3505 pesk
2 X 5321000 6200 3861 10061 7730 2331 AVG
3 5350.000 3247 3866 7113 7730 £.17  peak
4 5350.000 1935 3866 5801 6300 499 AVG
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EUT

Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage

AC 120V/60Hz

Test Mode IEEE 802.11a/5320 MHz
Polarization: Horizontal
1200 dRuddm
70
.
)
4
i
20.0
VMO0 O00 4500, e T2F0000  VRRO0LOD 20500000 24400000 2300000 30000 A0 MHz
Reading Correct Measure-
Mo, MK, Freq. Level Factor ment Limit  QOwer
MHz dBuV dB dBu/im dBu\m dB Detector Comment
1 10639 .42 42.26 17.46 5972 53.00 -23.28 peak
2 10639 .42 30.49 17.48 4795 630D 1505 AVG
3 15959.85 42.76 20.25 63.01 53.00 -19.99 peak
4 * 1595985 30.49 20.25 S0.74 630D 1226 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5180 MHz
Polarization: Vertical
1200 dBuvdm
3
E
T
200
H130.000 514000 A 5000 51600 1000 [OEIRT] 5190 00 [ IR [realIR1 ] X000 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment Limit —~ Over
MHz dBuV dB dBu/m dBuVim db Detector Comment
1 5150.000 2545 3833 8378 7730 -13.52 peak
2 5150.000 14.50 3833 5283 6300 -10.17  AVG
3 * 5179000 8613 3838 10451 7730 2721 peak
4 ¥ 5179000 5502 3838 9340 7730 1610 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5180 MHz
Polarization: Vertical
12000 dBuY/m
70
A
;v: H
4
2 X
=
0.0
1000000 4300, 0 BHO0. 00 V20000 IRE00LO0  F0S00.00 4400000  ZPASO0O0  ZFEA00.00 AI000L00 MHz
Reading Correct Measure-
MNo. Mk.  Fregq.  Level Factor ~ ment  Limit  Over
MHz dBuV dB dBuV'/m dBu\im dB Detector Comment
1 10360.07 43.37 16.75 60.12 Trab 1718 peak
2 10360.07 31.20 16.75 47 .95 T30 -2035 AVG
3 15540.24 42 44 20.35 62.79 8300 -2021 peak
4 * 1554024 3067 20.35 51.02 6300 1198 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5180 MHz

Polarization: Horizontal
12000 dBuv/m

o
S0 S140.00  S1S000 SIE000  SIT000 518000 515000 5000 5X0.00 53000 MHz
Reading Correct Measure-
Mo. Mk. Freq. Lewel Factar ment Limit  Ower

MHz dBuV dB dBuim dBulim dB Detector Comment
1 150.000 3067 35.33 69.00 77.30 -8.30 peak
2 2130.000 14.89 358.33 23.22 63.00 -9.78 AVG
3 * 5151.250 7077 358.35 10915 77.30 31.85 peak
4 X 5181.250 26.04 358.35 96.42 7730 19.12  AVG

Report No.: NEI-FCCP-2-1404142 Page 105 of 195



EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5180 MHz
Polarization: Horizontal
1200 dBudfm
70
3
4
®
20
00000 4500 BRO0 .0 10000 VERO0LOD 2050000 24400000  ZEI0000  ZEA00000 A0 0D MHz
Reading Corect Measure-
Mo. Mk.  Freg.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBu\Vim db Detector Comment
1 10359 .62 4360 16.75 60.35 77.20  -16.95 peak
2 10359.62 31.20 16.75 47.95 7730 -29.35  AVG
3 15539.70 4318 20.35 63.53 8300 -19.47 peak
4 * 1{5539.70 3073 20.35 51.08 6300 -11.92 AVG
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5200 MHz

Polarization: Vertical
12000 dBuv/m

WL

2000

HIG0MO0 5761000 51700 518000 51 90100 e IR 0.0 LI eIl

G000 MHZ2

Reading Correct Measure-

Mo, Mk. Freq. Level Factor ment Limit  Ower

MHz dBuv dB dBuVim dBufm dB Detector Comment

1 * 5200.730 G476 K1y | 103497 7730 26,67 peak

2 X 5200.750 6.58 39 95.79 7730 1849 AVG
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15600.08

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5200 MHz
Polarization: Vertical
12000 dBu fm
o
3
1 E
L3
4
2 x
.
200
0000 4900, 0 BRI, D V20000 IEE00O0  FOSO0.00  P4A00L00  FHIO000  FEI00.00 A0 MH 2
Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBulm dB Detector Comment
1 10399.94 4525 1682 6207 7730 -1523 peak
2 1039994 3240 1682 4822 7730 -2808 AVG
3 15600.08  45.02 2037  65.39 8300 -17.61 peak
4 * 3183 2037 5230 6300 -10.B0 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5200 MHz

Polarization: Horizontal

1200 dBud fm
1
X
2
T
0.0
H1RIL000 516000 B F00 B0 15000 e IR 0.0 e IR L] frestIN ] 25000 MHz
Reading Corect Measure-
Mo. Mk. Freq.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBum dB Detector Comment
1 * 5201.250 66.10 389 105.31 77.30 28.01 peak
2 X 5201.250 58.33 3821 97.54 7730 20.24 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHZz)/5200 MHz

Polarization: Horizontal

1200 dBud/m
K 2
L
4
2 X
®
0.0
V000000 4900, 0 BHO0, D0 V20000 VER00L00  ZOSO0.00 24400000 FEIO000 X000 ADDO0.00 MHz
Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor  ment  Limit  Owver
MHz dBuV dB dBuVim  dBulim dB Detector ~ Comment
1 10400.34 45.12 16.82 61.94 7730 -15.36 peak
2 10400.34 3137 16.82 4819 7730 2911 AVG
3 15599.98 44.72 20.37 65.09 g3.00 -17.91 peak
4 * 1559998 31.87 20.37 5224 G300 -10¥E AVG
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Model Name
Relative Humidity

Mobile Computer

Temperature

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/5240 MHz

Polarization: Vertical
1200 dBuvdm
X
2
T

200

Mao. Mk.

S1H0MO0 S0 0 000 e I 530100 0.0 565 00 SMG0.00D

Reading Cormrect

1 * 5240.750

2 X 5240.730

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |[AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHZz)/5240 MHz
Polarization: Vertical
12000 dBuMm
0
3
4
£
20.0
000,000 4500 100 ERO0. D0 12V00.00  VRR00LO0 20500000  ZA400L00  ZA3N0O0  ZFA00.00 A0, D MH 2
Reading Corect Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 10480.21 41.63 16.90 58.53 T730 1877  peak
2 1048021 29 88 16.90 4678 7730 -3D.52 AVG
3 15720.40 42 15 20.31 62 46 8300 -20.54 peak
4 * 15720.40 30.68 20.31 50.99 6300 -12.01 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5240 MHz
Polarization: Horizontal
1200 dBuddm
1
b
2
T
200
S190L000 500,00 a0 el IR e IR 1] R0, 0 HA%0.00 A1 00 [N 9000 MHz
Reading Corect Measure-
Mo. Mk.  Fregq.  Level Factor ment Limit ~ Ower
MHz dBuV dB dBu/m dBu\'m dB Detector Comment

1 * 5240.750 67.89 39.20 10709 7730 2979 peak

2 X 5240.730 28.74 39.20 97.94 7730 2084  AVG
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EUT

Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHZz)/5240 MHz
Polarization: Horizontal
12000 dBud/m
mn
3
4 X
®
4
2 =
k3
200
000000 45900, D BHO0. D0 T2P0000  TRR00L0D 20500000  FA400000  ZEI0000  FEA00.00 A0I0L0D MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwver
MHz dBuV/ dB dBuV/m dBu'im dB Detector Comment
1 1047938 4218 16.90 59.08 7730 1822 peak
2 1047938 29.96 16.90 46 .86 7730 3044 AVG
3 15720.80 43.65 20031 63.99 5300 -19.01 peak
4 * 5720.80 30.63 20031 50.94 6300 12068 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5260 MHz
Polarization: Vertical
1200 dBuvdm
%
2
T
2000
RKA0000 5F20.00 R0 R240 00 H%0. 00 e IR e IR 1] hA0. 00 e IR K000 MHz
Reading Cormect Measure-
Mo. Mk. Freg.  Level Facter  ment Limit ~ Ower
MHz dBuV dB dBuim dBu\'m dB Detector Comment

1 * 5261.250 65.10 39.19 10429 7730 2699 peak

2 X 5261.250 a7.28 39.18 96.48 77.30 1918 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5260 MHz

Polarization: Vertical

1200 dBuvdm
" !
[
e
0.0
0000 4500 i B0 D T2F00L00 VRRO0LND 20500000 24400000  ZPE300000  ZEA0000 A0 MHz
Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu\/m dBuV!m dB Detector Comment
1 10520.04 45.21 17.13 62.34 7730 -1496 peak
2 10520.04 32.82 17.13 4995 730 2735 AVG
3 1577834 45.78 20.05 65.83 8300 1717 peak
4 * 15778.34 3217 20.05 5222 6300 -10.78 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5260 MHz
Polarization: Horizontal
12000 dBuyfm
%
2
T
2000
SA0L00 522000 A3 .0 A240. 00 A%, 00 AR A& 000 e L e IR AI000 MHz
Reading Corect Measure-
Mo. Mk.  Freq.  Level Factor ment Limit ~ Owver
MHz dBuV dB dBu/m dBu\m dB Detector Comment

1 * 5261.250 66.62 39.19 10581 7730 2851 peak

2 X 5261.250 29.06 39.19 95.25 7730 2095 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5260 MHz
Polarization: Horizontal
12000 dBuvdm
n 3
X
4
=
200
TN 4500, R0 0 VX000 IRRO0O0  FOS00.00  FA400000  ZAIO0L00 FEA00L00 A0 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit — Cwer
MHz dBul/ dB dBu\/im dBu\m dB Detector Comment
1 1052008 45325 1713 6238 77.30 -1482 peak
2 1052008 3170 1713 4883 7730 2847 AVG
3 1578013 4601 2004 6605 8300 -1685 peak
4 * 1578013 3258 2004 5262 E300 -1038 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5300 MHz
Polarization: Vertical
1200 dBuvdm
%
2
T
2000
RAI0000 HMR0 0 e I eI B0, 0 et TR a0 A0 A0 0 hAG0.00 MHz
Reading Cormect Measure-
Mo. Mk.  Freq.  Level Factor ment Limit ~ Ower
MHz dBuV dB dBuim dBu\'m dB Detector Comment

1 * 5301.000 65.96 39.18 105.14 7730 2784  peak

2 ¥ 5301.000 o7.88 39.18 97.07 77.30 1977 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHZz)/5300 MHz
Polarization: Vertical
1200 dBuvdm
70
1 &
& )
4
2z ®
b3
0.0
MO0 4500 SR 0 T2A0000  VRRO0LD0 20500000 440000  ZA300000  ZFH00.00 A0 MHz
Reading Corect Measure-
Mo. Mk.  Freg.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuim dBu\m dB Detector Comment
1 10599 .31 4376 17.31 61.07 7730 -16.23 peak
2 10599.31 30.37 17.31 47 .68 7730 -29.682 AVG
3 15899 76 42 57 2027 62.84 8300 -2016 peak
4 * 1589976 30.92 2027 51.19 6300 1181 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5300 MHz

Polarization: Horizontal
1200 dBud /m

-

200

SER0LMON 5600 5P 0 R D e IR et TN realilil] el 1] SCE0 00

SAG0.00 MH2

Reading Cormect Measure-

Mo. Mk. Freq.  Level Factor ment Limit ~ Cwer

MHz dBuV dB dBuVim dBum dB Detector Comment

1 * 5301.000 65.79 39.18 10797 77.30 30.67  peak

2 X 5301.000 59.39 39.18 98.57 7730 227 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5300 MHz
Polarization: Horizontal
12000 dBud dm

| | = |
| g
#
4
2 ®
A

000 4500, 100 BRI T2F0L00  TRRODLO0  FOS0000  Z4400000  ZE0000  ZEAD000 AD00.00 MHz
Reading Cormect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\fim dB Detector Comment
1 10600.75 42258 17.31 59.59 3300 -2341 peak
2 1DGDD.?§ 30.61 17.31 4752 6300 -15.08 AVG
3 158 99.&5 430 2027 6328 3300 -19.72 peak
4 * 15899.&5 30.86 2027 51.13 6300 -11.87 AVG

Report No.:

NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5320 MHz
Polarization: Vertical
12000 dBudfm
%
200
BAF0L000 580,00 0, ) 00, 0.0 30,00 300,00 B30, iy R, Ny IF0LD MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor  ment  Limit  Ower
MHz dBuW dB dBas\fim dBuvim dB Detector Comment
1 * 5318.000 67.99 3561 10660 77.30 29.30 peak
2 X 5319000 56685 3861 9525 7730 1796 AVG
3 5350.000 28.57 38566 67.23 7730 -10.07 peak
4 5350.000 16.08 3866 5474 630D -8326 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5320 MHz
Polarization: Vertical
1200 dBuddm
T
3
o
'}
X
200
TO00L000 500, 00 SR 0 T2F00L00 VRROOLON 20500000 2440000  ZR300000 00000 A0 MHz
Reading Correct Measure-
Mo. Mk. Fregq.  Level Factor ment Limit ~ Ower
MHz dBuV dB dBu/m dBu\'m dB Detector Comment
1 1063980 4190  17.46 5036 3300 -2384 peak
2 10639.89 3044 1746 4780 6300 1510 AVG
3 1895077 4186 2025  B211 3300 -2089 peak
4 * 1595077 3040 2025 5065 6300 1235 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5320 MHz
Polarization: Horizontal
1200 dBuvdm
%
2
200
RATOLOO0 hA0 0 et IR 1] i A 0.0 B30 0 A3 0 A3A0.00 AEhi i R3O0 MHz
Reading Corect Measure-
Mo. Mk.  Freg.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuim dBu\m dB Detector Comment
1 * 5321000 7036 3861 10897 77.30 3167 peak
2 X 5321000 8057 3861 9918 7730 2188 AVG
3 £350.000 29068 3866 6834 7730 2 -BO9E  peak
4 5350000 1882 3866 5748 6300 552 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5320 MHz
Polarization: Horizontal
1200 dBudfm
T
\ g
=
'}
2 o
-1
200
00000 4500, BRI THA0000  VERODLON 2050000 24400000  ZE300000  ZZA00000 A0 0D MHz
Reading Comect Measure-
Mo. Mk.  Freq.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuim dBu\im db Detector Comment
1 10639.75  42.85 1746  B0.31 8300 -2269 peak
2 10639.75  30.42 1746  47.88 B3.00 -1512 AVG
3 1595085 4316 2025 €341 5300 -19.50 pesk
4 * 1595088 3043 2025 5068 6300 1232 AVG

Report No.: NEI-FCCP-2-1404142
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9.9 TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11a/5500 MHz

1200 dBud/m

Polarization: Vertical

200

BAROLDON SAGL, D SA7000 [ ER 480, x5, D0 10,00 50,0 0L ) 050,00 MHz
Reading Corect Measure-
Mo, MK, Freq. Level Factor ment Limit  Cwer
MHz dBuv dB dBas\fim dBuvim dB Detector Comment
1 2470.000 27.86 358.86 66.72 7730 1058 peak
2 5470.000 14.49 38.86 53.35 63.00 -9685 AVG
3 * 5498750 66.85 389 10576 77.30 2846 peak
4 X 5498750 25.87 38.9¢ 94 .73 77.30 1743 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name

9700

Temperature |25°C Relative Humidity

62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11a/5500 MHz

Polarization: Vertical

1200 dBud/m
| L l
o
1 &
b4
4
2 4
et
2000

OO0 MOD 4500, 00 ER00, DD V0000 VES00L00  F0S00.00

2440000 FEIO0L00  FEH000

AN000. 00 MHz

Reading Correct Measure-

Mo. Mk.  Fregq.  Level Factor  ment  Limit  Over
MHz dBuV dB dBu\im dBu\fim dB Detector Comment
1 1099817 42.62 158.86 61.43 §3.00 -21.52 peak
2 10999.1; 2964 18.86 4550 6300 1450 AVG
3 " 15499.?; 43.37 20.74 &4.11 7730 1319 peak
4 164 BEI.T; 31.26 20.74 22.00 7730 2530 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5500 MHz
Polarization: Horizontal
12000 dBuvfm
3
200
HAROLDON SAGL. D LI [ B 80,0 x5 0.0 5200 e FhI0. 00 MHz
Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Cwer
MHz dBulV/ dB dBu\/im dBu\m dB Detector Comment
1 5470.000 3038 3886 6924 7730 -BO6  peak
2 5470.000 16.87 3886 5573 G300 727  AVG
3 * 5499000 7136 3881 11027 7730 3257 peak
4 X 5490000 €007 3891 ©898 7730 2188 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5500 MHz

Polarization: Horizontal

1200 dBuvdm
mn
"
'}
2 X
®
200
MO0 4500 BRI T2A00L00  VRRO0LO0 20500000 440000  PA30000  ZFA00.00 A0 MHz
Reading Cormect Measure-
Mo, Mk, Freq. Lewvel Factor ment Limit  Cwer
MHz dBuV dB dBuV/m dBuVim dB Detector Comment

1 10999.79 41.18 15.86 60.04 d3.00 -2296 peak
2 10999.?'5 20.54 18.86 45.40 63.00 -1480 AVG
3 15499.95 43.59 20.74 B4.33 7730 12597 peak
4 1E499.9§ 31.28 20.74 22.02 7730 -2528 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5580 MHz

1200 dBuddm

Polarization: Vertical

200

b =

BRANO0 K40, 00 0600 eI I LI e I e RN I B0 BB MHz
Reading Cormect Measure-
Mo. Mk. Freq. Level Factar ment Limit  Ower
MHz dBuv dB diBasVim dBuVim dB Detector Comment
1 * S5579.000 63.88 39.30 10318 77.30 2588 peak
2 X 5579.000 56.20 39.30 85.50 77.30 1820 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11a/5580 MHz
Polarization: Vertical
1200 dBuv/m
o i ]
X
X
]
; ®
200
1000.000 4900.00  BRO0.O0 1270000 16R0DLO0  20500.00 2440000 2630000  32200.00 AN000.00 MH:
Reading Corect Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBum dB Detector Comment
1 1115993 45.45 19.37 64 .82 G300 -1813 peak
2 1115993 32.23 19.37 51.60 6300 1140 AVG
3 * 1674008 47.25 21.49 6E8.74 77.30 -6.36 peak
4 16740.08 32.50 21.49 5399 7730 2331 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5580 MHz
Polarization: Horizontal
120 dBuv/m
1
»
2
T
200
hAN0N0 S0, 00 fehal] N iRl N0 .00 b1 0 bl 0 IR b1 000 WR30. 00 MHz
Reading Cormect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit ~ Ower
MHz dBuV dB dBuVim dBuvim dB Detector Comment

1 * 5579.000 66.17 39.30 10547 7730 28317  peak

2 X 5575.000 28.92 39.30 95.22 7730 2082 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5580 MHz
Polarization: Horizontal
12000 dBud fm
T i)
1 *®
H
]
2 X
*
200
0000 4500, BRI D 10000 TRRODLOD  POS00L00  P4400000  ZEI0000  FEH000 A0 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwver
MHz dBul dB dBuV/m dBu\V'm dB Detector Comment
1 11159.87 4526 1937 6463 8300 -18.37 peak
2 1115087 3175 19837 5142 6300 -11.88 AVG
3 * 1573983 4626 2149 6775 7730 -955 peak
4 16730.83 3278 2148 5428 7730 2302 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5700 MHz

Polarization: Vertical

1200 dBud fm
2
m &
4

0.0

HEHIMN0 SRR D hEF00 hRAD . 0 R0 0 B0 00 A0 00 B0 i b 30 0 h/h0.00 MHz

Reading Corect Measure-
Mo. Mk. Freq.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBum dB Detector Comment

1 * 5695.000 61.27 391 10038 7730 2308 peak
2 X 5695.000 51.36 3911 90.47 77.30 1347 AVG
3 2725.000 2787 39.14 67.01 7730 1029  peak
4 2725.000 14.16 39.14 53.30 7730 2400 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5700 MHz

Polarization: Vertical

1200 dBuvdm
m 4
] 4
b
)
x
200
MO0 4500 BRI T2A00L00  VRRO0LO0 20500000 440000  PA30000  ZFA00.00 A0 MHz
Reading Cormect Measure-
Mo, Mk, Freq. Lewvel Factor ment Limit  Cwer
MHz dBuV dB dBuV/m dBuVim dB Detector Comment

1 11399.70 41.78 18.39 60.17 d3.00 -2283 peak
2 11399.?5 30.44 18.39 45.83 63.00 1417 AVG
3 1?099.35 43.08 2434 6742 77.30 -9.88  peak
4 1?099.&5 31.49 2434 55.82 7730 -2147 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5700 MHz
Polarization: Horizontal
12000 dBuv Am
1
®
2
o &
4
200
SEOOLD00 SEGD .00 6 L0 b D RA0. 0 000 0. 52000 03010 SN0 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit — Ower
MHz dBul dB dBu/m dBu\!m dB Detector Comment
1 * 5B95.000 6879 3941 107.80 7730 3060 peak
2 X 599000 5616 3911 9527 7730 1TST  AVG
3 5725.000 2976 3914  B880 7730 -B40  peak
4 S725.000 1549 3914 5463 7730 -2287 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5700 MHz

Polarization: Horizontal

1200 dBuvdm
a
i o
1
L 4
®
2
®
0.0
100000 +500. e THA00L00  TRRODOD 20500000 24400000  ZEI0000  FEAI0.00 AN00.MD MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu/im dBu'¥m dB Detector Comment

1 11400.21 4264 18.39 61.03 d3.00 -21.97 peak
2 114DI:I.2; 30.38 18.39 4877 63.00 -1423 AVG
3 * 170 99.18 44 22 2434 65.56 77.30 -8.74  peak
4 1?099.1E 31.52 2434 55.86 7730 -21.44 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5500 MHz

Polarization: Vertical
12000 dBuvm

2000

HAGILINN HARI. D0 BP0 BRI L EINT] el 0 e 0. 100 e e 0 fhbi. 00 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuVim dBulim dB Detector Comment

1 2470.000 29.86 35.86 B8.72 ¥7.30 -5.58  peak
2 470.000 15.05 38.86 23.M 63.00 909 AVG
3 * 5499.000 67.88 38.91 10679  ¥r.30 2949  peak
4 X 5499.000 32.74 35.91 94 .85 ¥7.30 1735 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5500 MHz

Polarization: Vertical

1200 dBuvdm
7
3
| e
W
4
2 ®
®
n.a
10000 4500, B0 TXF00000 VRGN0 2050000  F400000  ZPEI0000  ZEA00000 A0 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Cwer
MHz dBuV dB dBulim dBuV!'m dB Detector Comment
1 11000.10 41.94 18.86 60.80 8300 -2220 peak
2 11000.10 29.58 18.86 458 44 6300 -1456 AVG
3 * 1649948 43.25 20.74 63.99 7730 -13.31  peak
4 16499 48 31.26 20.74 52.00 T730 2530 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHz)/5500 MHz

1200 dRuv/m

Polarization: Horizontal

200

i

HARILDO0N SAGL. D A0 DAL D HA90. 0 i 0.0 500 L G000 MHz
Reading Corect Measure-
Mo, Mk, Freq. Lewvel Factor ment Limit  Cwer
MHz dBul/ dB dBu/im dBu\m dB Detector Comment
1 5470000 29.75 35.86 65.61 7730 -5.69 peak
2 5470000 16.39 35.86 55.25 63.00 175 AVG
3 * 5495000 70.39 3891 109.30 77.30 3200 peak
4 ¥ 5499000 5g.88 35891 97.79 7730 2049 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5500 MHz

Polarization: Horizontal

1200 dBuv/m
7i
3
1 M
o
[
2 W
®
.0
100000 500, 0 R0 0 T2A0000  VRRO0L0 20600000 24400000  ZHI0000  ZXA00.00 A0 00 MHz
Reading Cormect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit —~ Owver
MHz dBuV dB dBu/m dBul'm dB Detector Comment

1 1099917 41.68 18.86 60.54 83.00 -2246 peak
2 10999.1; 29.35 18.86 43.41 63.00 -14.39 AVG
K 15499?5 43.94 20.74 &4 68 7730 1262 peak
4 1E499.?5 31.25 20.74 31495 7730 2531 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5580 MHz

Polarization: Vertical

1200 dBuddm
%
2
T
0.0
SRANMNN 540,00 bl 0 il N b 00 ehfi. Heha. 0 R 0 b1 0N HR30.00 MHz
Reading Corect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuim dBulim dB Detector Comment
1 * 5579.000 61.80 39.30 10110 77.30 2380 peak
2 X 55795.000 54 .34 38.30 9364 77.30 16.34 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5580 MHz

Polarization: Vertical

12000 dBuv/m
" X
%
4
2
by ®
n.a
MO0 00 4500, 0 BRI 0 TXA0000  VREO0LMD 20500000 24400000  FHI0000  FEEA00.00 A0 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBul dB dBuV/m dBulm dB Detector Comment
1 11159.93 44 26 19.37 63.63 5300 -19.37 peak
2 1115993 31.79 19.37 51.16 6300 1184 AVG
3 * 1674012 4527 2148 G6.76 T30 1054 peak
4 1674012 31.88 21.49 53.35 TF30 -2385 AVG
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Model Name
Relative Humidity

Mobile Computer

Temperature

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/5580 MHz

Polarization: Horizontal
12000 dBudm
%
2
T

200

5.0 el i, b Iy 56100

A0 00 540,00 el il

Mo. Mk.

Reading Comect

1 * 5579.000

2 X 5579.000

Report No.: NEI-FCCP-2-1404142

Page 145 of 195



EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5580 MHz

Polarization: Horizontal

1200 dRuddm
b 3
)‘-C H
4
2
b =
0.0
TMOO000 4500 0 B0 TXF0000  VRRO0LOD 20500000 2400000 2300000 3ZM00.00 A0 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu\/im dBu\m dB Detector Comment
1 1115994 4528 19.37 54 .65 5300 -18.35 peak
2 1115994 31.79 1937 51.16 6300 -11.84 AVG
3 * 16740.06 45.29 21489 66.78 7730 -10.52 peak
4 16740.06 31.79 21.49 53328 T30 2402 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5700 MHz
Polarization: Vertical
12000 dBud fm
&
2
" E
4
200
SEAOLMON SEGL. D 6L A0 D EH0. 0 D00 000 00 I 0000 SN0 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwver
MHz dBul dB dBuV/m dBu\V'm dB Detector Comment
1 * S5E9B.TS0 6226 3911 10137 7730 2407 peak
2 X SE9B.TSD 5148 2911 9029 7730 1289 AVG
3 5725.000 2686 3914 6600 7730 1130 peak
4 5725000 1458 3814 5370 7730 2380 AVG
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1710013

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5700 MHz
Polarization: Vertical
12000 dBuddm
" 3
1
R 4
*
2
X
200
0000 4500, 0 BRI00, D 120000 TRRODO0  FOS00.00  ZA400000  ZEI0L00  FEN00.00 A000.0) MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 11399.23 4242 1839 6081 8300 -2219 peak
2 11399.23 3030 1839 4875  B3I00D 1422 AVG
3 * 1710013 4316 2434 6750 7730 -9.80 peak
4 3150 2434 5584 7730 -2146 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5700 MHz
Polarization: Horizontal
12000 dBudfm
*
2
T 4
1
200
BEH0LDO0 SRR, D BRI D0 A0, D fHEH0. 0 500, ) 0. 50,0 30, ) PG00 MHz
Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Cwer
MHz dBuV dB dBu\im dBu'fim dB Detector Comment
1 * 5B§99.000 67.80 3941 10681 77.30 2961 peak
2 X SE90000 5530 3911 @441 T30 1711 AVG
3 5725.000 15.86 3914 5500 77.30 -22.30 peak
4 5725.000 27.B4 3914 6698 77.30 -1032 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5700 MHz
Polarization: Horizontal
12000 dBud/m
0 #
1
X 4
1
2
¥
200
000 4500, 00 BRI 0 TF000  IGE00O0  P0S00L00  PAA00L00  ZEI00.00  FEEO0.00 A0 MHz
Reading Cormect Measure-
Mo, Mk. Freq. Level Factor ment Limit — Ower
MHz dBuV dB dBul/m dBulim dB Detector Comment
1 1140022 4287 1839 6126 8300 -21.74 peak
2 1140022 3034 1839 4873 G300 14327 AVG
3 * 1710033 4442 2434 6BTE 7730 -554  peak
4 1710033 3155 2434 5589 7730 -2141 AVG
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9.10TEST RESULTS (RESTRICTED BANDS) - 4500 MHZ TO 5150 MHZ

EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11a/5180 MHz
NOTE The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 4500-5150 MHz.
Polarization: Vertical
1200 dBud/m

i o
X
2

—_— ———
2.0
S130M0 514000 S5O0 SIE000 V000 SE000 S18000  KMO00  5F000 5230 00 MH:
Reading Correct Measure-
Mo. Mk. Freq. Level Factaor ment Limit  Cwer
MHz dBuV dB dBuVim dBuim dB Detector Comment

1 2150.000 26.40 358.33 B4.73 773 1257 peak

2 * 5150.000 14.63 358.33 32.96 63.00 1004 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11a/5180 MHz
NOTE The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 4500-5150 MHz.
Polarization: Horizontal
12000 dBuym
2000
H1300000 514000 i 5l [aLIRil 1000 [nER] 519000 e realIR 1] RA30.00 MHz
Reading Cormect Measure-
Mo. Mk. Freq.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBu/m dBu\im dB Detector Comment
1 5150.000 2559 3833 8392  77.30 1338 peak
2 * 5150000 1483 3833 5316 G300 -984 AVG

Report No.: NEI

-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/5180 MHz
NOTE The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 4500-5150 MHz.
Polarization: Vertical
12000 dBuv/m

200

51300000 5140.00 1 50,100 1R 00 517000 51 800 190, 00 B0, B0 0 23000 MHz
Reading Correct Measure-
Mo, Mk. Freq. Lewvel Factor ment Lirnit Chver
MHz dBuV dB diBas\fim dBuvim dB Detector Comment
1 5150.000 2545 358.33 63.78 7730 1352 peak
2 * 5150.000 14.50 358.33 532.83 6300 1017 AVG
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/5180 MHz
NOTE The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 4500-5150 MHz.
Polarization: Horizontal
12000 dBuv/m
20.0
H1300000 571 40,00 15000 IR 0171000 eI Ik NI} s IR realinL] AX30.00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment Limit  Owver
MHz dBuW dB diBas\fim dBuvim dB Detector Comment

1 * 5150.000 30.67 38.33 69.00 77.30 830  peak

2 5150000 14.89 358.33 23.22 63.00 8978 AVG
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9.11TEST RESULTS (RESTRICTED BANDS) - 5350 MHZ TO 5460 MHZ BAND

M Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode IEEE 802.11a/5320 MHz
NOTE The transmitter was setup to transmit at the highest channel and the field strength
was measured at 5350-5460 MHz.
Polarization: Horizontal
12000 dBuddm
.I-I |
2 . \ %
J o,
. —
200
RIP0000 5X80. 0 S90. M0 S0 31000 B30 DD B30 100 B340 i G500 AIA0L00 MHz
Reading Corect Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Qver
MHz dBuV dB dBuNim dBulim dB Detector Comment
1 5350.000 3057 IBEE 6923 7730 -BOT7  pesk
2 * 5350000 17.10 3866 5576 6300 -FT24 AVG
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11a/5320 MHz
NOTE The transmitter was setup to transmit at the highest channel and the field strength
was measured at 5350-5460 MHz.
Polarization: Horizontal
12000 dBudfm
200
BEP0L000 50,00 0, 0 00, 530,00 320,00 B0, 340, 0 fEhi. ) DIV MHz
Reading Correct Measure-
Mo. Mk. Fregq.  Level Factor ment Limit —~ Owver
MHz dBuV dB dBau\im dBuvim dB Detector Comment

1 2350.000 32.47 33.66 71.13 7r.30 617  peak

2 * 5350.000 19.35 3866 28.M1 63.00 499 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700

Temperature |24°C Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode  |IEEE 802.11a/5500 MHz

NOTE measured at 5350-5460 MHz.

The transmitter was setup to transmit at the lowest channel and the field strength was

Polarization: Horizontal
12000 dBud/m

20,0

SAGOLDON 546D, D SA0LID G480, 0 450, ) 50, ) 670,100 0. e IR

6000 MHz

Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwer

MHz dBuV dB dBuV/m dBuV'm dB Detector Comment

1 >470.000 27.86 35.86 B6.72 7730 1058  peak

2 * 5470.000 14.49 35.06 33.35 63.00 -9683 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11a/5500 MHz
NOTE The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 5350-5460 MHz.
Polarization: Horizontal
12000 dBudfm
20.0
SAROLI00 SA6L. 0 I 0L D 5010 e IO 610100 e N . h0.m MHz
Reading Correct Measure-
Mo. Mk. Freg.  Level Factor  ment Limit  Cver
MHz dBuV dB dBuVim dBu\Vim dB Detector Comment

1 2470.000 30.38 35.86 69.24 77.30 -5.06  peak

2 * 5470.000 16.87 38.86 55.73 63.00 -T2T AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer

Model Name 9700

Temperature |24°C

Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5320 MHz

NOTE was measured at 5350-5460 MHz.

The transmitter was setup to transmit at the highest channel and the field strength

Polarization: Horizontal

1200 dBud/m

200

SATOL00M 5000 A0, FCA. 0.0 N et TH ] e 1] e

AP0 MH2

Reading Comect Measure-

Mo. Mk.  Freq.  Level Factor ment Limit

Ower

MHz dBuv dB dBuVim dBu\im dB Detector Comment

1 2350.000 28.57 35.66 67.23 7730 1007 peak

2 * 5350.000 16.08 35.66 54.74 G3.00 -5.26 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5320 MHz
NOTE The transmitter was setup to transmit at the highest channel and the field strength
was measured at 5350-5460 MHz.
Polarization: Horizontal
12000 dBuyfm
20.0
S270.000 58000 280, 0 H300. 0 310,00 A3 00 H330. 00 53400, 0 SN0 0 HIV0LD MHz
Reading Correct Measure-
Ma. Mk. Freq. Level Factor ment Limit  Crver
MHz dBuV dB dBu/m dBu\m dB Detector Comment
1 £350.000 2968 3866 6834 7730 BOE  peak
2 * 5350000 1882 3866 5748 6300 552 AVG

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700
Temperature |24°C Relative Humidity |46%
Test Voltage |[AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/5500 MHz
NOTE The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 5350-5460 MHz.
Polarization: Horizontal
12000 dBad/m

2000

BAROLDON SAGT, D A0 [ ENL 450,10 e, ) 10,00 50, 0 e N L 05000 MHz
Reading Comect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Cwer
MHz dBuv dB dBas\im dBuvim dB Detector Comment
1 * 5470.000 29.86 35.86 G5.72 77.30 -8.38  peak
2 470.000 15.05 358.86 23.91 63.00 909 AVG
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EUT Mobile Computer

Model Name 9700

Temperature |24°C

Relative Humidity |46%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5500 MHz

NOTE measured at 5350-5460 MHz.

The transmitter was setup to transmit at the lowest channel and the field strength was

Polarization
12000 dBud/m

: Horizontal

200

SAGOLOOD HAB0, 0 S0, 00 480,00 480,00 500, 00 2570, 00 5620, D S0, 0

555000 MHz

Reading Correct Measure-
Mo. Mk.  Freq. Level  Factor ment  Limi

t Cher

MHz dBuV dB dBuV/m dBuV'm dB Detector Comment

1 2470.000 29.75 35.06 65.61 7730 -5.69 peak

2 * 5470.000 16.39 38.86 55.25 63.00 -T.Fs AVG
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10 POWER SPECTRAL DENSITY

10.1LIMIT
Test Iltem Frequency Range (MHz) Limit
5150 - 5250 4 dBm
5250 - 5350 11 dBm
Power Spectral Density
5470 - 5725 11 dBm
5725 - 5825 17 dBm

10.2MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment

Manufacturer

Type No. Serial No. Calibrated until

1 | Spectrum Analyzer

R&S FSP-30 100854 Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

10.3MEASURING INSTRUMENTS SETTING

Spectrum Analyzer Parameter Setting

Attenuation Auto

Span Frequency Encompass the entire emissions bandwidth (EBW) of the signal
RB 1000 kHz

VB 3000 kHz

Detector RMS

Trace Max Hold

Sweep Time Auto

10.4TEST PROCEDURES

The EUT was directly connected to the spectrum analyzer and antenna output port as show in the

block diagram below.

10.5TEST SETUP LAYOUT

EUT

SPECTRUM

ANALYZER

10.6DEVIATION FROM TEST STANDARD

No deviation

Report No.: NEI-FCCP-2-1404142
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10.7EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special

Page 164 of 195
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10.8TEST RESULTS - 5180 MHZ TO 5240 MHZ BAND

EUT Mobile Computer Model Name

9700

Temperature |25°C Relative Humidity

62%

Test Voltage |[AC 120V/60Hz

Test Mode  |IEEE 802.11a/5180 MHz, 5200 MHz, 5240 MHz

Frequency Power Sp()(;agtr:]a)tl Density (Iaiénniqt) Result
5180 MHz 0.96 4.00 PASS
5200 MHz 1.95 4.00 PASS
5240 MHz 1.54 4.00 PASS

IEEE 802.11a/5180 MHz/Power Spectral Density

@) REW 1 MHz M
VEW 3 MH=z
Ref 20.5 dBm Att 30 oB SWT 20 ms
20 Offpet O0.% dB
10
= ' WMM

20

Center 5.18 GHz 4 MHzZ/ Span 40 MHz

Date: 16.APR.2014 19:56:49

Report No.: NEI-FCCP-2-1404142
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IEEE 802.11a/5200 MHz/Power Spectral Density

@) REW 1 MHz M
VEW 3 MH=z

Ref 20.5 dBm Att 30 dB SWT 20 ma

20 Offgpet O.% dB

L ! W""""’W«

Center 5.2 GHz 4 MHzZ/ Span 40 MHz

Date: 16.APR.2014 19:57:42

IEEE 802.11a/5240 MHz/Power Spectral Density

@) REW 1 MHz M
VEW 3 MH=z

Ref 20.5 dBm Att 30 dB SWT 20 ma

20 Offgpet O.% dB

|- 50
|- 50
|- 70
Center H.24 GHz 4 MHz/ Span 40 ME=z

Date: 1&.APR.Z2014 19:58:47

Report No.: NEI-FCCP-2-1404142
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity |62%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/5180 MHz, 5200 MHz, 5240 MHz

Frequency Power Sp()(;agtr:]a)tl Density (Iaiénniqt) Result
5180 MHz 0.47 4.00 PASS
5200 MHz 1.02 4.00 PASS
5240 MHz 0.43 4.00 PASS

IEEE 802.11n (20 MHz)/5180 MHz/Power Spectral Density

® REBW 1 MHz M
WBW 3 MH=
Ref 20.5 dBEm Att 30 dB SWT 20 ms
20 Offket 0.5 dB
10

Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 16.APR.2014 20:07:09

Report No.: NEI-FCCP-2-1404142
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IEEE 802.11n (20 MHz)/5200 MHz/Power Spectral Density

® RBW 1 MHz Ma
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 16.APR.2014 20:07:54

IEEE 802.11n (20 MHz)/5240 MHz/Power Spectral Density

® REBW 1 MHz Ma
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

10
el
10
20

50
=)
70
Center 5.24 GHz 4 MHEz/ Span 40 MH=z

Date: 16.APR.2014 20:08:52
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10.9TEST RESULTS - 5260 MHZ TO 5320 MHZ BAND

EUT Mobile Computer Model Name

9700

Temperature |25°C Relative Humidity

62%

Test Voltage |[AC 120V/60Hz

Test Mode  |IEEE 802.11a/5260 MHz, 5300 MHz, 5320 MHz

Frequency Power Sp()(;agtr:]a)tl Density (Ia:;nr:) Result
5260 MHz 1.73 11.00 PASS
5300 MHz 1.17 11.00 PASS
5320 MHz 1.77 11.00 PASS

IEEE 802.11a/5260 MHz/Power Spectral Density

® REBW 1 MHz M
WBW 3 MH=
Ref 20.5 dBEm Att 30 dB SWT 20 ms
20 Offket 0.5 dB
10
E |

S0

&0

Center 5.26 GHz 4 MEz/

Span 40 MH=z

Report No.: NEI-FCCP-2-1404142
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IEEE 802.11a/5300 MHz/Power Spectral Density

® REBW 1 MHz M
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

50
=)
70
Center 5.3 GHz 4 MHEz/ Span 40 MH=z

Date: 16.APR.2014 20:00:56

IEEE 802.11a/5320 MHz/Power Spectral Density

® REBW 1 MHz M
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

10
el
10
20

50
=)
70
Center 5.32 GHz 4 MHEz/ Span 40 MH=z

Date: 16.APR.2014 20:01:43

Report No.: NEI-FCCP-2-1404142
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EUT

Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity |62%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/5260 MHz, 5300 MHz, 5320 MHz

Frequency Power Sp()(;agtr:]a)tl Density (Ia:;nr:) Result
5260 MHz 1.02 11.00 PASS
5300 MHz 0.58 11.00 PASS
5320 MHz 0.90 11.00 PASS

IEEE 802.11n (20 MHz)/5260 MHz/Power Spectral Density

® REBW 1 MHz M
WBW 3 MH=
Ref 20.5 dBEm Att 30 dB SWT 20 ms
20 Offket 0.5 dB
10
E |

S0

&0

Center 5.26 GHz 4 MHEz/ Span 40 MH=z

Date: 16.APR.2014 20:00:51

Report No.: NEI-FCCP-2-1404142
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IEEE 802.11n (20 MHz)/5300 MHz/Power Spectral Density

® RBW 1 MHz Ma
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

50
=)
70
Center 5.3 GHz 4 MHEz/ Span 40 MH=z

Date: 16.APR.2014 20:11:02

IEEE 802.11n (20 MHz)/5320 MHz/Power Spectral Density

® REBW 1 MHz Ma
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

Center 5.32 GHz 4 MEz/

Date: 18.AFR.2014 20:11:52

Span 40 MH=z
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10.10 TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer Model Name

9700

Temperature |25°C Relative Humidity

62%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11a/5500 MHz, 5580 MHz, 5700 MHz

Frequency Power Sp()(;agtr:]a)tl Density (Iaiénniqt) Result
5500 MHz 4.10 11.00 PASS
5580 MHz 4.01 11.00 PASS
5700 MHz 1.47 11.00 PASS

IEEE 802.11a/5500 MHz/Power Spectral Density

® REBW 1 MHz M
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offget O0.% dB

Center 5.5 GHz 4 MHz/ Span 40 MHz

Date: 16.APR.2014 20:02:56
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IEEE 802.11a/5580 MHz/Power Spectral Density

20 Offget O0.% dB

Center 5.58 GHz 4 MHz/ Span 40 MHz

Date: 16.APR.2014 20:03:55

®

IEEE 802.11a/5700 MHz/Power Spectral Density

REW 1 MHE=z M
VEW 3 MH=
Ref 20.5 dBm Att 30 dB SWT 20 ma

20 Offgpet O.% dB

20

|- 50

|- &0

|- 70

Center 5.7 GHz 4 MHz/ Span 40 ME=z
Date: 16.APR.Z014 20:04:54
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EUT

Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity |62%

Test Voltage |[AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHz)/5500 MHz, 5580 MHz, 5700 MHz

Frequency Power Sp()(;agtr:]a)tl Density (Iaiénniqt) Result
5500 MHz 1.77 11.00 PASS
5580 MHz 2.18 11.00 PASS
5700 MHz 0.79 11.00 PASS

IEEE 802.11n (20 MHz)/5500 MHz/Power Spectral Density

@) REW 1 MHz Mark
VEW 3 MH=z
Ref 20.5 dBm Att 30 oB SWT 20 ma
20 Offpet O0.% dB
10 :
-
= |, + mﬁmm

Center 5.5 GHz 4 MHzZ/ Span 40 MHz

Date: 16.APR.2014 20:12:40
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IEEE 802.11n (20 MHz)/5580 MHz/Power Spectral Density

@) REW 1 MHz Ma
VEW 3 MH=z

Ref 20.5 dBm Att 30 dB SWT 20 ma

20 Offgpet O.% dB

=\ g

Center 5.58 GHz 4 MHzZ/ Span 40 MHz

Date: 16.APR.2014 20:13:26

IEEE 802.11n (20 MHZz)/5700 MHz/Power Spectral Density

REW 1 ME:z Marker 1
WEBEW 3 MHE=z
Ref 20.5% odBm Att 0 dB SWT 20 m=

20 Offget O0.% dB

10
el
10
20

50
=)
70
Center 5.7 GHz 4 MHEz/ Span 40 MH=z

Date: 16.AFPR.2014 20:14:22
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EuTeS

11 PEAK EXCURSION

11.2LIMIT
Test Iltem Frequency Range (MHz) Limit
5150 - 5250
5250 - 5350
Peak Excursion 13 dB
5470 - 5725
5725 - 5825

11.2MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment | Manufacturer Type No.

Serial No.

Calibrated until

1 | Spectrum Analyzer R&S FSP-30 100854

Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

11.3MEASURING INSTRUMENTS SETTING

Spectrum Analyzer Parameter Setting

Attenuation Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the signal

RB 1000 kHz (Peak Trace) / 1000 kHz (Average Trace)
VB 3000 kHz (Peak Trace) / 3000 kHz (Average Trace)
Detector Peak (Peak Trace) / RMS (Average Trace)

Trace Max Hold

Sweep Time AUTO

11.4TEST PROCEDURES

the block diagram below.

traces in power averaging mode.

11.5TEST SETUP LAYOUT

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Peak Trace: Set RBW = 1 MHz, VBW = 3 MHz with peak detector and maxhold settings.
c. Average Trace: set RBW=1MHz,VBW=3MHz with RMS detector and trace average across 100

EUT

SPECTRUM
ANALYZER
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11.6DEVIATION FROM TEST STANDARD

No deviation

11.7EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special

Report No.: NEI-FCCP-2-1404142
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11.8TEST RESULTS - 5180 MHZ TO 5240 MHZ BAND

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5180 MHz, 5200 MHz, 5240 MHz
Frequenc Peak Excursion Limit Result
quency (dB) (dB)
5180 MHz 8.16 13 PASS
5200 MHz 8.06 13 PASS
5240 MHz 8.04 13 PASS
IEEE 802.11a/5180 MHz/Peak Excursion
® RBW 1 MH=z Dre a "1
EE% MM,ﬂxxzﬁmmﬁw

Center 5.18 GH=z

Date: 1&.APR.Z014 09:3

5 MHz/ Span 50 MHz

4:23
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VIEW

3 EM*

VIEW

Date:

IEEE 802.11a/5200 MHz/Peak Excursion

*REW 1 MH=z D
*VBEW 3 MH=
*Att 30 dB SWT 20 ma

20 Offpet O0.%

Center 5.2 GHz

@: l1e6.APR.2014

5 MHz/ Span 50 MHz

IEEE 802.11a/5240 MHz/Peak Excursion

*REBW 1 MEHEz D

*VEW 3 MHz
Ref 20 oBm *Att 30 dB SWT 20 ms
20 Offket 0.5 dB Marker| 1 [T3 |
10
0

50
=)
70
Center 5.24 GHz 5 MHEz/ Span 50 MH=z

16.APR.2014

09:37:08
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHZz)/5180 MHz, 5200 MHz, 5240 MHz

Frequency Peak Excursion Limit Result
(dB) (dB)

5180 MHz 7.61 13 PASS

5200 MHz 7.20 13 PASS

5240 MHz 7.62 13 PASS

IEEE 802.11n (20 MHz)/5180 MHz/Peak Excursion

® REBW 1 MHz
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offpet 0.5 dB Mar ke '3 )

3 RM M
VIEW 5
ax"w 1

Center 5.18 GHz 5 MHEz/ Span 50 MH=z

Date: 16.APR.2014 09:47:49
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IEEE 802.11n (20 MHz)/5200 MHz/Peak Excursion

20 Offket 0.5 dB Marker| 1 [T3 |

e
=

50
=)
70
Center 5.2 GHz 5 MHEz/ Span 50 MH=z

e@: 16.APR.2014 09:40:37

IEEE 802.11n (20 MHz)/5240 MHz/Peak Excursion
*REW 1 MH=z Delta 1 Tl

20 Offgpet O.% dB

L
-

|- 50
|- 50
|- 70
Center H.24 GHz S MHz/ Span 50 ME=z

e: 1&6.APR.Z2014 09:50:30
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11.9TEST RESULTS - 5260 MHZ TO 5320 MHZ BAND

EUT Mobile Computer Model Name

Temperature |25°C Relative Humidity

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11a/5260 MHz, 5300 MHz, 5320 MHz

Frequency Peak Excursion Limit Result
(dB) (dB)

5260 MHz 7.84 13 PASS

5300 MHz 8.15 13 PASS

5320 MHz 7.88 13 PASS

@) REW 1 MHz Die
VEW 3 MH=z
Ref 20.5 dBm Att 30 dB SWT 20 ma :
20 Offpet O0.% dB

IEEE 802.11a/5260 MHz/Peak Excursion

i FK
VIEW

o

0
10

VIEW| »M“VWU

i M’M

= o

|- &0

= o

Date: 1&.APR.Z014 09:39:11

Center LH.26&6 GHz S MHz/ Spar
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IEEE 802.11a/5300 MHz/Peak Excursion

@) *REW 1 MHz Drex
“VEW 3 MH=z

Ref 20.5 dBm *Att i0 B SWT 20 ms
20 Offpet O0.% dB
10
o
10
3 RM*
VIEW 20
W"xﬂw 1of
e
|- 50
|- 50
|- 70
Center 5.3 GHz S MHz/ Span 50 ME=z

Date: 1&6.APR.Z014 09:41:52

IEEE 802.11a/5320 MHz/Peak Excursion

® *RBW 1 MHz De
*VEW 3 MHz

Ref 20.5 dBm *Att i0 dB SWT 20 m=

20 Offket 0.5 dB Marker| 1 [T3 |

3 EM*
VIEW

50
=)
70
Center 5.32 GHz 5 MHEz/ Span 50 MH=z

Date: 16.APR.2014 09:42:53
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EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity |62%

Test Voltage |AC 120V/60Hz

Test Mode  |IEEE 802.11n (20 MHz)/5260 MHz, 5300 MHz, 5320 MHz

Frequency Peak Excursion Limit Result
(dB) (dB)

5260 MHz 6.98 13 PASS

5300 MHz 7.77 13 PASS

5320 MHz 7.40 13 PASS

IEEE 802.11n (20 MHz)/5260 MHz/Peak Excursion

® REBW 1 MHz
WBW 3 MH=
Ref 20.5 dBEm Att 30 dB SWT 20 ms

20 Offket 0.5 dB

3 EM
VIEW

Date:

Center 5.26 GHz 5 MEz/

16.APR.2014 09:51:22

Span 50 MH=z
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IEEE 802.11n (20 MHz)/5300 MHz/Peak Excursion

Ref 20.5% odBm *Att i0 dB SWT 20 m=
20 Offket O0.% dB Marker| 1 [T3 |
0
10
3 RM*
VIEW 20
30
50
[=01]
0
Center 5.3 GHz 5 MHEz/ Span 50 MH=z
Date: 16.APR.2014 09:52:3

®

IEEE 802.11n (20 MHz)/5320 MHz/Peak Excursion

Ref 20.5% odBm *hAtt i0 dB SWT 20 m=
20 Offket O0.% dB Marker| 1 (T3 |
3 RM*
VIEW
50
=)
70
Center 5.32 GHz 5 MHEz/ Span 50 MH=z
Date: 16.AFPR.2014 09:53:29
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11.10 TEST RESULTS - 5500 MHZ TO 5700 MHZ BAND

EUT Mobile Computer Model Name

9700

Temperature |25°C Relative Humidity

62%

Test Voltage |[AC 120V/60Hz

Test Mode |IEEE 802.11a/5500 MHz, 5580 MHz, 5700 MHz

Frequency Peak Excursion Limit Result
(dB) (dB)

5500 MHz 7.89 13 PASS

5580 MHz 7.73 13 PASS

5700 MHz 7.49 13 PASS

® REBW 1 MHz
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

IEEE 802.11a/5500 MHz/Peak Excursion

20 Offget O0.% dB

3 EM
VIEW

Center 5.5 GHz 5 MHz/

Date: 16.APR.2014 09:43:49

Span 50 MHz
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IEEE 802.11a/5580 MHz/Peak Excursion

® REBW 1 MHz
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offket 0.5 dB Marker| 1 [T3 |

3 EM
VIEW

|--50

Center 5.58 GHz 5 MHz/ Span 50 MHz

Date: 16.APR.2014 09:44:49

IEEE 802.11a/5700 MHz/Peak Excursion

® REBW 1 MHz De
WBW 3 MH=

Ref 20.5 dBm Att i0 dB SWT 20 m=

20 Offket 0.5 dB Marker| 1 [T3 |

3 EM
VIEW

=)
70
Center 5.7 GHz 5 MHEz/ Span 50 MH=z

Date: 18.AFR.2014 09:46:16
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3 EM
VIEW 2

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5500 MHz, 5580 MHz, 5700 MHz
Frequenc Peak Excursion Limit Result
quency (dB) (dB)
5500 MHz 7.32 13 PASS
5580 MHz 7.39 13 PASS
5700 MHz 7.36 13 PASS
IEEE 802.11n (20 MHz)/5500 MHz/Peak Excursion
20 Offeet 0.% dB 5 )
10
frres]

Date:

Center 5.5 GHz

16.APR.2014

09:

5 MHz/

54:26

Span 50 MHz
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IEEE 802.11n (20 MHz)/5580 MHz/Peak Excursion

Ref 20.5 dBm SWT 20 m=

20 Offget O0.% dB

50
=)
70
Center 5.58 GHz 5 MHEz/ Span 50 MH=z
Date: 16.APR.2014 09:55:20

®

3 EM*
VIEW

Date:

IEEE 802.11n (20 MHz)/5700 MHz/Peak Excursion
*REW 1 MH=z Delta 1 Tl

20 Offgpet O.% dB

|- 50
|- 50
|- 70
Center 5.7 GHz S MHz/ Span 50 ME=z

16.APR.Z2014 08:56:32
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EUTeO4

12 FREQUENCY STABILITY

12.1LIMIT
Test Iltem Frequency Range (MHz) Limit
5150 - 5250
5250 - 5350 specified in the user’s manual
Frequency Stability + or

5470 — 5725 +20ppm
(IEEE 802.11a specification)

5725 - 5825

12.2MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

12.3MEASURING INSTRUMENTS SETTING

Spectrum Analyzer Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RB 10 kHz
VB 10 kHz
Sweep Time Auto

12.ATEST PROCEDURES

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
nominal value.

c. Extreme temperature rule is -30°C~50°C.

12.5TEST SETUP LAYOUT

EUT SPECTRUM
ANALYZER

12.6DEVIATION FROM TEST STANDARD

No deviation
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12.7EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
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12.8TEST RESULTS

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity |62%
Test Voltage [DC 3.7V

Test Mode |IEEE 802.11a/5200 MHz

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5320 -
4.255 5320.075000
3.7 5320.080000
3.145 5320.095000
Max. Deviation (MHz) 0.095000
Max. Deviation (ppm) 17.86

Temperature vs. Frequency Stability

Temperature Measurement Frequency (MHz)
Q) 5320 -
-20 5320.020000
-10 5320.024000
0 5320.070000
10 5320.075000
20 5320.080000
30 5320.080000
40 5320.090000
50 5320.095000
Max. Deviation (MHz) 0.095000
Max. Deviation (ppm) 17.86
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13 EUT TEST PHOTO
Conducted emission test photos
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